SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

EUT Mode

802.11ax HE80 484RU65

Plot on Channel 5985 MHz

Plot on Channel 6225 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15,49 dém  Offset 26.43 db Mode Auto FFT RefLevel 15.70 dBm  Offset 26.70 d@ Mode Auto FFT
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CF 5.985 GHz 1001 pts Span 325.12 MHz | |(CF 6.225 GHz 1001 pts pan 324.352 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -8.13 dBm RBW 1.000 MHz Peak Power -7.64 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-162.560 MHz | -121,520 MHz 1.000 MHz 5.83651 GHz -54.62 dbm -46,69 db -5.69 db -162.176 MHz | -121,632 MHz 1.000 MHz 607791 GHz -54.58 dBm -47.34 b 7.34 d8
-121.920 MHz -81.280 MHz 1.000 MHz 5.86454 GHz -54.71 dBm -46.57 dB -7.01 d8 -121.632 MHz -81.088 MHz 1.000 MHz 6.10450 GHz -55.02 dBm -47.38 dB -7.72 d8
81280 MHz | 41,640 MHz 1.000 MHz 5.94320 GHz -4+1,66 dBm -33.53 dB -13.50 dB 81088 MHz | 41,544 MHz 1.000 MHz 6.18329 GHz 41,35 dBm -33.72 dB -13.68 dB
41640 MHz | -40,640 MHz 1,000 MHz 5.94353 GHz -42,27 dBm -34,13 d8 -17,47 dB 41544 MHz | -40,544 MHz 1,000 MHz 5.18362 GHz -34,05 dbm -26.42 dB 9,75 dB
40,640 MHz 41,640 MHz 1,000 MHz 6.02647 GHz -51,3% dBm -43,26 dB -26,59 dB 40,544 MHz 41,544 MHz 1,000 MHz 6.26638 GHz -54.51 dBm -45.37 dB -30.21dB
41640 MHz 81,280 MHz 1.000 MHz 6.06547 GHz -56,48 dbm -48,35 db -20,51 dB 41,544 MHz 81,088 MHz 1.000 MHz 5.30528 GHz -55.92 dBm 48,29 dB -20,45 db
81.280 MH2Z 121,920 MH2 1,000 MHz 6.10676 GHZ -56.91 dBm -48.78 dp -883d8 81.088 MH2Z 121.632 MH2 1.000 MHz 6.34647 GH2 -56.48 dBm -48.85 dB -8.89d8
121.920 MHz | 162,560 MHz 1,000 MHz 6.10708 GHz -55.11 dBm -46,98 dB -6.98 dB 121632 MHz | 162,176 MHz 1,000 MHz 6.34842 GHz -55.,69 dBbm -48.05 db -8.05 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,31 dem  Offset 27.31dp Mode Auto FFT RefLevel 16.52 dBm  Offset 27.52 df Mode Auto FFT
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CF 6.465 GHz 1001 pts pan 324.608 MHz | | CF 6.625 GHz 1001 pts Span 325.76 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -8.13 dBm RBW 1.000 MHz Peak Power -8.02 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-162.304 MHz | -121,728 MHz 1.000 MHz 5.33045 GHz -54.56 dbm -#6,63 db -5.83 db -162.880 MHz | -122,160 MHz 1.000 MHz 5.47758 GHz 54,67 dbm ~46.66 d -6.66 db
-121.728 MHz -81.152 MHz 1.000 MHz 6.34441 GHz -54.35 dBm -46.22 dB -6.55 d8 -122.160 MHz -81.440 MHz 1.000 MHz 6.50431 GHz -54.48 dBm -46.46 dB -6.89 dB
BLIS2 MHz | -41.576 MHz 1.000 MHz 6.42326 GHz 41,31 dBm -33.18 dB -13.15 dB BLA40 MHz | 41,720 MHz 1.000 MHz 6.58312 GHz -40.81 dBm -32.79 dB -12.76 dB
41576 MHz | -40.576 MHz 1,000 MHz 5.42350 GHz -43,59 dBm -35,46 d -18,79 dB 41720 MHz | -40,720 MHz 1,000 MHz 5.56345 GHz -35.16 dbm 27.14dB -10.47 db
40,576 MHz 41,576 MHz 1,000 MHz 650641 GHz -42,56 dBm -34.43 dB -17.76 dB 40720 MHz 41,720 MHz 1,000 MHz 6.66655 GHz -52.75 dBm -44.73 dB -28.07 dB
41,576 MHz 81,152 MHz 1.000 MHz 550674 GHz ~44.90 dbm -36,77 db -16,74 db 41,720 MHz 81.440 MHz 1.000 MHz 5.70595 GHz -55.22 dbm -47.21dB -19.30 dB
81.152 MH2Z 121,728 MH2 1.000 MHz 6.58494 GH2 -55.52 dBm -47.39 dB -7.92 dB. 81.440 MH2Z 122,160 MH2 1.000 MHz 6.74700 GHZ -56.19 dBm -48.17 dB -8.22 dB
121728 MHz | 162,304 MHz 1,000 MHz 6.59079 GHz -54.72 dBm -46,59 dB -6.59 dB 122160 MHz | 162,880 MHz 1,000 MHz 6.77469 GHz 53,63 dBbm -45,62 dB -5.62 di
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Plot on Channel 6705 MHz
Spectrum @

Ref Level 16.49 dém  Offset 27.49 d8 Mode Auto FFT
SGL Count 100/100

Plot on Channel 6945 MHz
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CF 6.705 GHz 1001 pts Span 325.376 MHz | || CF 6.945 GHz 1001 pts Span 823.712 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -8.69 dBm RBW 1.000 MHz Peak Power -7.20 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-162.688 MHz | -122,016 MHz 1.000 MHz 6.54638 GHz -54.49 dBm 4579 db 5.794d8 -161.856 MHz | -121,392 MHz 1.000 MHz 6.81535 GHz 54,19 dBm ~46,99 0B £6.99 dE
-122.016 MHz -81,344 MHz 1,000 MHz 656315 GHz 54,21 dBm -45,52 d 557 dB -121.392 MHz -80.928 MHz 1,000 MHz 5.82409 GHz 54,94 dbm -47.64 0B -7.78.d&
-91.344 MHz 41,672 MHz 1.000 MHz 5.62608 GHz -55,38 dbm -46,70 db -19,19 dp -90.926 MHz 41,464 MHz 1.000 MHz 5.30337 GHz -36.01 cbm -28.81¢ch -6.78 db
41,672 MHz 40,672 MHz 1.000 MHz 6.66349 GHz -45,28 dBm -36,50 dB -19,92 dB 41,464 MHz -40.464 MHz 1.000 MHz 6.90370 GHz -38.56 dbm -31.36 0B -14.60 db
40,672 MHz 41,672 MHz 1,000 MHz 6.74651 GHz -53.32 dBm -44.63 dB -27.96 dB 40,464 MHz 41,464 MHz 1,000 MHz 6.98630 GHz -52.49 dBm -45.30 dB -28.63 dB
41,672 MHz 81,344 MHz 1,000 MHz 6.74683 GHz -46.,97 dBm -38,27 dB -18,24d8 41,464 MHz 80,928 MHz 1,000 MHz 5.98663 GHz -41,82 dbm -34.62 b -14.59 db
81.34¢ MHz | 122,016 MHz 1.000 MHz 6.82685 GHz -55.78 dBm -47,08 dB -7.13dp 80.928 MHz | 121,332 MHz 1.000 MHz 7.06558 GHz -57.25 dBbm -50.05 db -10.29 dB
122.016 MHz | 162,686 MHz 1.000 MHz 5.84735 GHz -54.20 dbm 45,50 db -5.50 db 121.392 MHz | 161.856 MHz 1.000 MHz 7.10313 GHz -56.71 dbm 49,51 db 5.51 db
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EUT Mode 802.11ax HE80 484RU66

Plot on Channel 6385 MHz
Spectrum

Ref Level 15.97 dém
SGL Count 100/100

Offset 26,97 di Mode Auto FFT

Plot on Channel 6865 MHz
pect 1l

Ref Level 16.34 dBm
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CF 6.385 GHz 1001 pts Eﬂn 326.4 MHz CF 6.865 GHz 1001 Els Eﬂn 324.608 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -7.68 dBm RBW 1.000 MHz Peak Power -8.37 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range Uj RBW Frequen Power Abs Power Rel aLimit
-163.200 MHz | -122,400 MHz 1.000 MHz 6.24338 GHz -55,47 dbm ~47,78 db 7,75 db -162.304 MHz | -121,728 MHz 1.000 MHz 6.73045 GHz 54,76 obm -46,35 ob 5,39 db
-122.400 MHz -81.600 MHz 1.000 MHz 6.26342 GHz -55.48 dBm -47 .80 dB -8.04 dB -121.728 MHz -81.152 MHz 1.000 MHz 6.74376 GHz -54.80 dBm -46.43 dB -6.57 d8
81600 MHz | 41,800 MHz 1.000 MHz 6.30356 GHz -55,33 dBm -47 65 dB -19.68 dB BLIS2 MHz | -41.576 MHz 1.000 MHz 6.76401 GHz -53.75 dBm -45.38 dB -17.42.dB
41,800 MHz | -40,800 MHz 1,000 MHz 6.34337 GHz -50.56 dBm -42,68 dB -26,22 dB 41576 MHz | -40.576 MHz 1,000 MHz 5.82350 GHz 54,16 dbm 45,79 b -20,12 dB
40,800 MHz 41,300 MHz 1,000 MHz 642663 GHz -42,51 dBm -34,82 dB -18.16 dB 40,576 MHz 41,576 MHz 1,000 MHz 6.90641 GHz -43.61 dBm -35.24 dB -18.57 dB
41,800 MHz 81,600 MHz 1.000 MHz 6.42696 GHz -38,20 dBm -30,52 db -10,48 db 41,576 MHz 81,152 MHz 1.000 MHz 5.90674 GHz -41,05 dbm -32.68 dB -12,65 db
81.600 MHZ 122,400 MH2 1,000 MHz 6.50365 GH2Z -56.11 dBm -48.42 dp 953 d8 81.152 MH2Z 121,728 MH2 1.000 MHz 6.98657 GHZ -54.61 dBm -46.25 dB. -6.30 dB.
122.400 MHz | 163.200 MHz 1,000 MHz 6.50854 GHz -54.74 dBm -47,06 dB -7.06 dB 121728 MHz | 162,304 MHz 1,000 MHz 7.0060+ GHz -56.16 dBm -47.79 dB 7,79 dB
L ] L ) -
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Plot on Channel 7025
Spectrum

Ref Level 16.51 dBm
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Spectrum Emission Mask
Peak Power

1001 pts
Standard: None

pan 324.006 MHz

RBW 1.000 MHz

-8.92 dBm

Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit
-162.048 MHz | -121.536 MHz 1.000 MHz 6.87673 GHz -53,54 dBm -44,62 db -4.62 dB
-121.536 MHz -81.024 MHz 1.000 MHz 6.90363 GHz -53.57 dBm -44.65 dB -4.70 d8
81024 MHz | 41,512 MHz 1.000 MHz 6.94673 GHz -53.81dBm 44,89 dB -17.45dB
41512 MHz | -40.512 MHz 1,000 MHz 6.98365 GHz -51,53 dBm -42.61d8 -25.94 d8
40512 MHz 41,512 MHz 1,000 MHz 7.06635 GHz -42,23 dBm -33.37 dB -16.71dB
41512 MHz 81,024 MHz 1,000 MHz 7.06667 GHz -42,68 dBm -32,96 dB -12.92 dB
81.024 MH2Z 121.536 MH2 1.000 MHz 7.14637 GH2 -57.32 dBm -48.40 dp -8.45 dB
121,536 MHz | 162,048 MHz 1,000 MHz 7.16323 GHz -56.75 dBm -47,63 db -7.83 dB
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MIMO <Ant. 6+7(6)>

EUT Mode

802.11ax HE160 Full RU

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15.98 dém  Offset 26.36 dB Mode Auto Sweep Ref Level 15.96 dem  Offset 26.36 db Mode Auto Sweep
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CF 6.025 GHz 1001 pts pan 655.206 MHz | | CF 6.185 GHz 1001 pts Span 655.488 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -4.62 dBm RBW 2.000 MHz Peak Power -5.13 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-327.648 MHz | -245.736 MHz 2,000 MHz 5.75353 GHz -51.67 dbm -47,05 db -7.05 db -327.74% MHz | -245,808 MHz 2,000 MHz 5.90871 GHz -52.95 dbm 47,86 cb 7.6 db
-245.736 MHz -163.824 MHz 2.000 MHz 5.77959 GHz -53.28 dBm -48.66 dB £.71d8 -245.808 MHz -163.872 MHz 2.000 MHz 5.93952 GHz -53.10 dBm -47.97 db -8.02 d8
-163.824 MHz | -82.912 MHz 2.000 MHz 5.94176 GHz -38.60 dBm -33.98 dB -13.95 dB -163.872 MHz | -82,936 MHz 2.000 MHz 6.10173 GHz -39.24 dBm 34,11 0B -14.07 dB
82912 MHz | -81.912 MHz 2,000 MHz 5.94250 GHz -37,38 dBm -32,76 d -12,76 d 82,936 MHz | -81.936 MHz 2,000 MHz 5.10256 GHz -38.09 dbm -32.96 db -12,96 dB
81912 MHz 62312 MHz 2,000 MHz 6.10741 GHz -36,42 dBm -31.73 dB -11.73 dB 81936 MHz 2,336 MHz 2,000 MHz 6.26744 GHz -35.72 dBm -30.66 dB -10,66 dB
82,912 MHz | 163.824 MHz 2,000 MHz 6.10824 GHz -37 45 dbm -32,83 dB -12,79 db 82,936 MHz | 163.872 MHz 2,000 MHz 6.26827 GHz -36.99 dbm -31.86 dB -11.83 dB
163.824 MH2 245,736 MHz 2.000 MHZ 6.27041 GH2Z -53.79 dBm -49.16 dB 9.21d8 163.872 MHz 245,808 MHz 2.000 MHz 6.43048 GH2 -53.86 dBm -48.73 dB 878 d8
245736 MHz | 327.648 MHz 2,000 MHz 6.30055 GHz -53.66 dBm -49,04 dB 5,04 dB 245808 MHz | 327.744 MHz 2,000 MHz 6.50783 GHz 53,62 dBm -48,49 db -8.49 dB
Dat Dat 14:8
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16.25 dm  Offset 27.25 dp Mode Auto Sweep Ref Level 16,33 dém  Offset 27.33 dp Mode Auto Sweep
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CF 6.345 GHz 1001 pts Span 656.64 MHz | | CF 6.505 GHz 1001 pts Span 657.792 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -5.14 dBm RBW 2.000 MHz Peak Power -4.82 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-320.320 MHz | -246.240 MHz 2,000 MHz 5.09646 GHz -53,28 dbm -48,14 db -8.14db -320.896 MHz | -246.672 MHz 2,000 MHz 6.25471 GHz 53,42 dbm -43.60 d -8.60 db
-246.240 MHz -164.160 MHz 2.000 MHz 6.09909 GHz -53.27 dBm -48.13 dB -£.18 d8 -246.672 MHz -164.448 MHz 2.000 MHz 6.25866 GHz -53.46 dBm -48.64 db -8.60 dB
-164.160 MHz | -83,080 MHz 2.000 MHz 6.26158 GHz -39.53 dBm -34,39 dB -14,36 dB 164448 MHz | -83.224 MHz 2.000 MHz 6.42145 GHz -39.14 dBm 34,32 B -14.29 dB
-83.080 MHz | -82,080 MHz 2,000 MHz 5.26242 GHz -38,32 dBm -33.18.d8 -13.18.d8 83224 MHz | -82,224 MHz 2,000 MHz 5.42228 GHz -37.98 dbm -33.15dB -13.15dB
82.080 MHz 3,080 MHz 2,000 MHz 6.42758 GHz -37.05 dBm -31.82dB -11.52 dB 82224 MHz 3,224 MHz 2,000 MHz 658772 GHz -37.4% dBm -32.61dB -12.61dB
83.080 MHz | 164.160 MHz 2,000 MHz 5.42841 GHz -38,04 dbm -32,91dB -12,87 db 83.224 MHz | 164.448 MHz 2,000 MHz 5.58855 GHz -38.34 dbm -33.52dB -13.48 db
164.160 MH2 246,240 MHz 2.000 MHz 6.59091 GH2 -53.23 dBm -48.09 dp 814 d8 164.448 MH2 246,672 MHz 2.000 MHz 6.75134 GH2 -52.98 dBm -48.16 dB. -8.20 dB
246,240 MHz 328,320 MHz 2,000 MHz 6.62965 GHz -53,10 dBm -47 .96 dB -7.96 di 246,672 MHz 328,896 MHz 2,000 MHz 6.77437 GHz 52,81 dBm -47.99 db -7.99 di
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Plot on Channel 6665
Spectrum
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Ref Level 16,32 dém  Offset 27.32 dB
SGL Count 100/100

Mode Auto Sweep

Plot on Channel 6825 MHz

Spectrum

Ref Level 16.76 dBm
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Plot on Channel 6985
Spectrum
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CF 6.985 GHz 1001 pts Span 654.72 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.84 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit
-327.360 MHz -245.520 MHz 2,000 MHz 6.73915 GHz -52.50 dBm -48.65 dB -B,65 dB
-245520 MHz | -163.680 MHz 2,000 MHz 6.73981 GHz -52.55 dBm 4871 dB 276 db
-163.680 MHz -82.840 MHz 2,000 MHz 6.30183 GHz -38.17 dBm -34.33 dB -14.29 dB
-82.840 MHz -81.840 MHz 2.000 MHz 6.90266 GHz -36.26 dBm -32.42 dB -12.42 dB
81.840 MHz 82,840 MHz 2,000 MHz 7.06734 GHz -34.93 dBm -31.08 dB -11.08 dB
82.840 MHz 163,680 MHz 2,000 MHz 7.06817 GHz -35.51 dBm -31.67 dB -11.64 dB
163680 MHz | 245520 MHz 2,000 MHz 7.23019 GHz -54.50 dbm -50,66 db -10,70 db
245.520 MHz 327.360 MHz 2.000 MHz 7.25966 GHz -54.15 dBm 50.31 dB 0.31 dB
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CF 6.665 GHz 1001 pts Span 658.752 MHz CF 6.825 GHz 1001 pts Span 658.944 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -4.82 dBm RBW 2.000 MHz Peak Power -4.32 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-329.376 MHz -247.032 MHz 2,000 MHz 6.41039 GHz -53.40 dBm -48,59 dB -6,59 dB -329.472 MHz -247.104 MHz 2,000 MHz 6.57691 GHz -52.51 dbm -48.19 dB -8.19 di
-247.022 MHz | -164.568 MHz | 2,000 MHz £.41830 GHz -53,42 dBm -48,60 dB -£.85 dg -247.104 MHz | -164.736 MHz | 2,000 MHz 657823 GHz -52.58 dBm -48.26 dB 5.31dB
-164.688 MHz -83.344 MHz 2,000 MHz 6.58133 GHz -38.87 dBm -34.05 dB -14.02 dB -164.736 MHz -83.368 MHz 2,000 MHz 6.74130 GHz -38.81 dBm -34.50 dB -14.46 dB
-83.344 MHz -B2.344 MHz 2.000 MHz 6.58216 GHz -37.46 dBm -32.64 dB -12.64 dB -83.368 MHz -B2.368 MHz 2.000 MHz 6.74213 GHz -37.79 dBm -33.47 dB =13.47 dB
B2.344 MHz 83.344 MH2 2.000 MHz 6.74784 GHz -37 44 dBm -32.62 dB -12.62 de 82.368 MHz B83.368 MHz 2.000 MHz 6.90787 GHz -36.81 dBm -32.49 dB -12.49 dB
83.344 MHz 164,688 MHz 2,000 MHz 6.74867 GHz -38.,57 dBm -33.75d@ -13.72dB 83,368 MHz 164,736 MHz 2,000 MHz 6.90870 GHz -37.80 dBm -33.48 db -13.45 dB
164.688 MHz | 247.032 MHz 2,000 MHz 621170 GHz -52,33 dBm -47.51dB 7,56 dB 164736 MHz | 247.104 MHz 2,000 MHz 7.07177 GHz 54,25 dBm -3.28 db
247.032 MHz 329.376 MHz 2.000 MHz 6.91631 GHz -52.24 dBm 47 .42 dB -7.42 dB 247.104 MHz 325.472 MHz 2.000 MHz 7.07573 GHz -54.25 dBm -5.93 dB
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EUT Mode 802.11ax HE160 996RU67

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 15,54 dBm  Offset 26,94 dB Mode Auto Sweep RefLevel 15.52 dBm  Offset 26,92 df Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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CF 6.025 GHz 1001 pts pan 655.296 MHz | [ CF 6.185 GHz 1001 pts Span 655.488 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.55 dBm RBW 2.000 MHz Peak Power -5.27 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
-327.640 MHz | -245.736 MHz 2,000 MHz 5.75953 GHz -51,99 dBm -45,45 db -5.45 de -327.744 MHz | -245.808 MHz 2,000 MHz 5.52246 GHz -53.05 dBm -47.82 db -7.62 dB
-245.736 MHz -163.824 MHz 2.000 MHz 5.77959 GHz -53.43 dBm -46.89 dB -6.93 d8 -245.808 MHz -163.872 MHz 2.000 MHz 5.93952 GHz -53.20 dBm -47.93 db -7.98 d8
-163.824 MHz | -82.912 MHz 2,000 MHz 5.94176 GHz -40,06 dBm -33.52 dB -13.49 dB -163.872 MHz | -82,936 MHz 2,000 MHz 6.10173 GHz -39.27 dBm -34.00 dB -13.97 dB
92912 MHz | -81.912MHz 2,000 MHz 5942589 GHz -37.74 dBm -31.20d8 -11.20d8 -92.936 MHz | -81.936 MHz 2,000 MHz 6.10256 GHz -36.99 dBm 317248 -1172d8
81912 MHz 62512 MHz 2,000 MHz 6.10741 GHz -48,77 dBm -42.22 dB -22.22 dB 81936 MHz 62,936 MHz 2,000 MHz 6.26744 GHz -47.27 dBm -42.00 dB -22,00 dB
82012 MHz | 163.824 MHz | 2,000 MHz 518850 GHz -53,84 dBm -47.30 dB -19.33 dB 82,036 MHz | 163.872 MHz | 2,000 MHz 5.34130 GHz -52.67 dBm -47.40 dB -20.15 dB
163.824 MH2 245,736 MHz 2.000 MHZ 6.27041 GH2Z -53.96 dBm -47 .41 dB -7 .46 dB 163.872 MHz 245,808 MHz 2.000 MHz 6.43048 GH2 -53.91 dBm -48.64 dB -8.69 dB
245736 MHz | 327.648 MHz | 2,000 MHz 6.20556 GHz -53,78 dBm -47.24 dB 7.24d8 245.808 MHz | 327.744 MHz | 2,000 MHz 649668 GHz -53.70 dBm -48.43 dB -8.43 di

Plot on Channel 6505
Spectrum

Ref Level 16.29 dBm
SGL Count 100/100

MHz

oOffset 27.22 dp Mode Auto Sweep

Plot on Channel 6665
pect 1l

MHz

Ref Level 16.28 dBm
SGL Count 100/100

oOffset 27.28 d& Mode Auto Sweep

(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit dheck PABS _Limit dheck PABS
B LT B LT
0 d8 0 d8
-10 di } -10 di
It | It
-20 -20
[ -
o A1 o —
30 dem — Tt ! — 30 dem J
od < I e -40 df . = S
S0de " -50 di e
.60 dB -50 d8
-70 d =70 d
-80 d -80 der
CF 6.505 GHz 1001 pts Span 657.792 MHz | |( CF 6.665 GHz 1001 pts Span 658.752 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -5.16 dBm RBW 2.000 MHz Peak Power -4.88 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
320,896 MHz | -246.672 MHz 2,000 MHz 6.25011 GHz -53.54 dbm -48,37 db -8.37 db -320.376 MHz | -247.032 MHz 2,000 MHz 641764 GHz -53.54 dBm -48.66 db -8.66 b
-246.672 MHz -164.448 MHz 2.000 MHz 6.25866 GHz -53.58 dBm -48.41 dB -8.46 dB -247.032 MHz -164.688 MHz 2.000 MHz 6.41830 GHz -53.59 dBm -48.71 dB -8.76 dB
164448 MHz | -83.224 MHz 2.000 MHz 6.42145 GHz -38.76 dBm -33.60 dB -13.57 dB -164.688 MHz | -83.344 MHz 2.000 MHz 6.56133 GHz -38.08 dbm 332108 -13.18 dB
83224 MHz | -82,224 MHz 2,000 MHz 5.42228 GHz -36,96 dBm -31,79 dB -11,79.dB 93,344 MHz | -82,344 MHz 2,000 MHz 656216 GHz -36.59 dbm -31.71dB -11.71dB
82224 MHz 3,224 MHz 2,000 MHz 658772 GHz -48,22 dBm -43,05 dB -23,05 dB 52344 MHz 3,344 MHz 2,000 MHz 6.74784 GHz -48.27 dBm -43.33 dB -23.33 dB
83.224 MHz | 164.448 MHz 2,000 MHz 6.66912 GHz -53.06 dBm -47,90 db -19.93 db 83,344 MHz | 164.688 MHz 2,000 MHz 5.82936 GHz 52,73 dbm -47.86 0B -19.89 db
164.448 MH2 246,672 MHz 2.000 MHz 6.75134 GH2 -53.08 dBm -47.92 dp -7.97 d8. 164.688 MH2 247,032 MHz 2.000 MHz 6.91170 GHZ -52.41 dBm -47.53 dB -7.58 dB
246,672 MHz 328,896 MHz 2,000 MHz 6.78226 GHz -52,94 dBm -47,78 dB -7.78 de 247.032 MHz 326,376 MHz 2,000 MHz 5.99405 GHz -52,36 dBbm -47.48 dB -7.48 di
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Plot on Channel 6825 MHz

Ref Level 16.72 dem  Offset 27.72 d8

SGL Count 100/100

Mode Auto Sweep

Plot on Channel 6985 MHz

Ref Level 16.56 dBm
SGL Count 100/100

Offset 27.56 dB Mode Auto Sweep

@ 1R AvgPwr @ 1R AvgPwr
10 chit heck PABS 10 chit heck PABS
“Br%00 “Br%00
0 db 0 db
10 dBy _10 day [
20d 20 d
30d — 30d —
40 dB — — -40 dBm: — =S
= — - [~ —
-50 dBm S — -50 dem —
-60 dei -60 dei
BT 70 d
-60 dem 80 d
CF 6.825 GHz 1001 pts Span 658.944 MHZ CF 6.985 GHz 1001 pts Span 654.72 MHz

Spectrum Emission Mask Standard: None

Peak Power -4.45 dBm RBW 2.000 MHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-329.472 MHz |__-247,104 MHz 2.000 MHz 6.57229 GHz -52,72 dBm -48.27 dB
-247.104 MHz | -164.736 MHz 2,000 MHz 657623 GHz -52,68 dBm -48,23 dB
164,736 MHz -83.366 MHz 2,000 MHz 5.74130 GHz -37.61 dbm -33,36 db
-83.368 MHz 82,368 MHz 2,000 MHz 6.74213 GHz -36.,35 dBm -31,90 dB
82,368 MHz 83,368 MHz 2,000 MHz 6.90787 GHz -47.33 dém 42,83 dB
83,360 MHz | 164.736 MHz 2,000 MHz 5.98941 GHz -51,75 dBm -47,29 d
164.736 MHz | 247.104 MHz 2,000 MHz 7.07177 GHz -54,42 dBm -49,97 dB
247.104 MHz | 325.472 MHz 2,000 MHz 7.07375 GHz -54.33 dbm 49,53 dB

ALimit
-8,27 dB
-£.27 db

-13.32 dB

-11.90 d&

-22.88 dB

-19.33d8

-10,02 dB
-9.93 dp

Spectrum Emission Mask Standard: None

Peak Power -4.06 dBm RBW 2.000 MHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-327.360 MHz |__-245,520 MHz 2.000 MHz 6.73915 GHz 52,68 dbm 48,62 b
-245.520 MHz | -163,680 MHz 2,000 MHz 6.73981 GHz 52,76 dbm 49,69 db
163,630 MHz -82,840 MHz 2,000 MHz 5.30183 GHz -36.73 dbm -32.66 cb
-82.840 MHz 81,840 MHz 2,000 MHz 690266 GHz -34.23 dbm -30.16 0B
81.840 MHz 82,840 MHz 2,000 MHz 7.06734 GHz -47.18 dBm -43.12 dB
82,840 MHz | 163,680 MHz 2,000 MHz 7.13718 GHz 53,00 dbm -48.93 db
163.680 MHz | 245,520 MHz 2,000 MHz 7.23019 GHz 54,65 dBm -50.56 db
245520 MHz | 327.360 MHz 2,000 MHz 7.25835 GHz -54.34 dBbm 50.28 db

( It J
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EUT Mode

802.11ax HE160 996RUS67

Plot on Channel 6345 MHz
Spectrum

Ref Level 16.21 dBm
SGL Count 100/100

oOffset 27.21 di

Mode Auto Sweep

Plot on Channel 6505 MHz
pect 1l

Ref Level 16.29 dBm
SGL Count 100/100

oOffset 27.22 dp Mode Auto Sweep

(@ 1Rm AvgPwr

(@ 1Rm AvgPwr

_Limit dheck pags _Limit dheck PABS
10 D50 10 D50
0 d8 0 d8
-1od 7 -10 d J
-20 dey -20 df

1

N — PR ]

dem — 1 — dem — [ L =
40d . . - 40 d — - S
-50 d8 S -50 d8 o j
.60 dB .60 dB
-70 d =70 d
-B0 der -80 df
CF 6.345 GHz 1001 pts Span 656.64 MHz | | CF 6.505 GHz 1001 pts Span 657.792 MHz

Spectrum Emission Mask

Standard: None

Spectrum Emission Mask

standard: None

Peak Power -5.04 dBm RBW 2.000 MHz Peak Power -4.77 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
320,320 MHz | -246.240 MHz 2,000 MHz 6.09384 GHz -53,35 dbm -48,35 db -8.35 db 320,896 MHz | -246.672 MHz 2,000 MHz 6.23692 GHz -53.46 dbm EEREED -8.69 db
-246.240 MHz -164.160 MHz 2.000 MHz 6.09909 GHz -53.42 dBm -48,39 dB -8.44 dB -246.672 MHz -164.448 MHz 2.000 MHz 6.25866 GHz -53.43 dBm -48.66 db -8.70 dB
-164.160 MHz | -83,080 MHz 2.000 MHz 6.18117 GHz -53,46 dBm -48,42 dB -20,46 dB 164448 MHz | -83.224 MHz 2.000 MHz 6.34749 GHz 52,05 dBm -47.28 dB -19.96 dB
-83.080 MHz | -82,080 MHz 2,000 MHz 6.26242 GHz -48,96 dBm -43,92 dB -23.92 dB 83224 MHz | -82,224 MHz 2,000 MHz 5.42228 GHz -49,56 dbm -43.81db -23.81d8
82.080 MHz 3,080 MHz 2,000 MHz 642758 GHz -37.56 dBm -32,53dB -12,53dB 82224 MHz 3,224 MHz 2,000 MHz 658772 GHz -38.04 dBm -33.27 dB -13.27 dB
83.080 MHz | 164.160 MHz 2,000 MHz 6.42841 GHz -39,33 dBm -34,29 db -14.26 db 83.224 MHz | 164.448 MHz 2,000 MHz 5.58855 GHz -39.58 dbm -34.81 0B -14.78 db
164.160 MH2 246,240 MHz 2.000 MHZ 6.59091 GH2Z -53.40 dBm -48.37 dB -8.42 dB 164.448 MH2 246,672 MHz 2.000 MHz 6.75134 GH2 -53.06 dBm -48.29 dB. -8.34d8
246,240 MHz 328,320 MHz 2,000 MHz 6.62703 GHz -53.27 dBm -48.24 db -8.24d8 246,672 MHz 328,896 MHz 2,000 MHz 6.77634 GHz -52,89 dBm -48,12 dB -8.12 dB
Spectrum ‘%‘ pectrum EV'-]
RefLevel 16.72 dBm  Offset 27.72 d@ Mode Auto Sweep RefLevel 16.56 dBm  Offset 27.56 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit ¢heck PABS _Limit ¢heck PABS
10 iS5 10 iS5
0dB 0dB
10de [ 10ds J i
-20 d -20 di
. — P A -
30 d e ‘ I = -30 df — J —— —
-0 dey — ] e 40 dem =t ] e
-50 dem = - -50 d8
50 d& 60 dB
70de 70de
-80 d -80 d
CF 6.825 GHz 1001 pts Span 658.944 MHz | |( CF 6.985 GHz 1001 pts Span 654.72 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -4.39 dBm RBW 2.000 MHz Peak Power -4.40 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel |  aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
320,472 MHz | -247.104 MHz 2,000 MHz 557625 GHz -52.,65 dbm -48,30 db -8.30 db -327.360 MHz | -245.520 MHz 2,000 MHz 6.73650 GHz -52.76 obm 43,36 cb -8.38 db
-247.104 MHz -164.736 MHz 2.000 MHz 6.57823 GHz -52.75 dBm -48.36 dB 841 d8 -245.520 MHz -163.680 MHz 2.000 MHz 6.74046 GHz -52.72 dBm -48.31 dB -8.46 dB
-164.736 MHz | -83,368 MHz 2.000 MHz 6.66721 GHz -50.41 dBm -46,02 dB -18.70 dB -163.680 MHz | -82,840 MHz 2.000 MHz 6.83151 GHz -50.66 dBm -46,26 dB -13.27 dB
83,368 MHz | -82,368 MHz 2,000 MHz 5.74213 GHz -47,79 dBm -43,40 dB -23,40 dB 92,840 MHz | -81,840 MHz 2,000 MHz 590265 GHz -47.69 dbm 43,29 db 2329 dB
52,368 MHz 3,368 MHz 2,000 MHz 6.90787 GHz -37,68 dBm -33.23 dB -13.29dB 1,840 MHz 62,340 MHz 2,000 MHz 7.06734 GHz -36.67 dBm -32.27 dB -12.27 dB
83,368 MHz | 164.736 MHz 2,000 MHz 56.90870 GHz -39,18 dbm -34,79 db -14.75 d 82,840 MHz | 163.680 MHz 2,000 MHz 7.06817 GHz -38.63 dbm -34.23 0B -14.19 dB
164.736 MH2 247,104 MHz 2.000 MHz 7.07177 GHz -54.39 dBm -50,00 dB -10,04 d8 163.680 MHz 245,520 MHz 2.000 MHz 7.23019 GH2 -54.63 dBm -50.22 dB -10.27 dB
247.104 MHz | 326.472 MHz 2,000 MHz 7.07441 GHz -54,39 dBm -50,00 dB -10,00 dB 245520 MHz | 327.360 MHz 2,000 MHz 7.24918 GHz 54,33 dBm -49.92 db -9.92 di
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MIMO <Ant. 6+7(7)>

EUT Mode

802.11ax HE160 Full RU

Plot on Channel 6025 MHz

Spectrum

Ref Level 15.87 dém
SGL Count 100/100

oOffset 26,87 di

Mode Auto Sweep

Plot on Channel 6185 MHz

pectrum

Ref Level 15.81 dBém
SGL Count 100/100

oOffset 26,81 dp

Mode Auto Sweep

(@ 1Rm AvgPwr

(@ 1Rm AvgPwr

Plot on Channel 6345
Spectrum

MHz

Ref Level 16.25 dBm
SGL Count 100/100

oOffset 27.25 dp

Mode Auto Sweep

Plot on Channel 6505

pectrum

116:15

MHz

10 ok imit ¢heck paBs 10 dhffit heck PABS
P<20C P<20C
od od
e = =
-10 dey ‘|L -10 dey - ,Ii
-20 dey -20 dem
i il,_‘ IL
30 df — k — —_ 30 df — l\ —
-40 ey =t - -40 ey - ot
] X = X =
-50 d — = S — -50 d
-60 d -60 di
-70 dey -70 dey
-80 dBm -80 dBm
CF 6.025 GHz 1001 pts Span 657.024 MHz | |( CF 6.185 GHz 1001 pts Span 655.68 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.11 dBm RBW 2.000 MHz Peak Power -5.08 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen: Power Abs Power Rel aLimit
-328.512 MHz | -246.364 MHz 2,000 MHz 5.75988 GHz -53,07 dBm -47.96 db -7.56 dB -327.640 MHz | -245.860 MHz 2,000 MHz 5.50404 GHz -53.11 dBbm -48.03 d -8.03 dB
-246.384 MHz -164.256 MHz 2.000 MHz 5.77894 GHz -53.33 dBm -48.22 dB -8.27 d8 -245.880 MHz -163.920 MHz 2.000 MHz 5.93945 GHz -53.18 dBm -48.11 dB -£.16 d&
-164.256 MHz | -83.128 MHz 2,000 MHz 594154 GHz -39,20 dBm -34,09 dB -14.06 dB -163.920 MHz | -82,960 MHz 2,000 MHz 6.10171 GHz -38.51 dbm -33.43 dB -13.40 dB
-83.126 MHz | -82.128 MHz 2,000 MHz 5.94237 GHz -37.73 dBm -32.62d8 -1262d8 -82.960 MHz | -B1.950 MHz 2,000 MHz 6.10254 GHz -37.49 dBm 32,4148 -12.41d8
82.128 MHz 63,126 MHz 2,000 MHz 6.10763 GHz -37.03 dBm -31.82 dB -11.52 dB 81960 MHz 62,360 MHz 2,000 MHz 6.26746 GHz -36.65 dBm -31.58 dB -11,58 dB
83,128 MHz | 164.256 MHz | 2,000 MHz 5.10846 GHz -38,38 dBm -32.27 dB -12.24 dB 82,060 MHz | 163.920 MHz | 2,000 MHz 56.26828 GHz -37.90 dBm -32.82 dB -12,79 dB
164.256 MH2 246,384 MHz 2.000 MHZ 6.27106 GHZ -53.93 dBm -48.87 dB -8.02 di 163.920 MH2 245,880 MHz 2.000 MHz 6.43055 GH2 -54.12 dBm -49.,05 dB -9.09 d8
246.384 MHz | 328,512 MHz 2,000 MHz £.30522 GHz -53,63 dBm -48,72 dB -8.72 di 245.880 MHz | 327.840 MHz | 2,000 MHz 6.50005 GHz 53,81 dBm 48,73 dB -8.73 dB

Ref Level 16.28 dBm
SGL Count 100/100

oOffset 27.28 d&

Mode Auto Sweep

(@ 1Rm AvgPwr

(@ 1Rm AvgPwr

_Limit dheck PABS _Limit dheck PABS
10 D50 10 D50
0 d8 0 d8

It [ = —~ 1 It [ — ]
10 - -10 -

] | ] |

04 | K|‘| 04 IF \L}
— I — —

dem — J. — dem — J I\
-40 df = = -40 df = 7 y -
7 [N
.60 dB .60 dB
-70 d =70 d
-80 der -80 der
CF 6.345 GHz 1001 pts Span 657.984 MHz | |( CF 6.505 GHz 1001 pts pan 654.528 MHz

Spectrum Emission Mask

Peak Power -5.76 dBm

standard: None

RBW 2.000 MHz

Range Low Rangeup | RBW | Frequency | Powerabs
-328.952 MHz | -246.744 MHz 2,000 MHz 6.09793 GHz -53,25 dbm
-246.744 MHz -164.496 MHz 2.000 MHz 6.09858 GHz -53.26 dBm
164496 MHz | -B3.248 MHz 2,000 MHz 6.26142 GHz -39,51 dBm
-92.246 MHz | -82.248B MHz 2,000 MHz 6.26225 GHz -38.50 dBm
52248 MHz 63,246 MHz 2,000 MHz 6.42775 GHz -37.5% dBm
83.248 MHz | 164,496 MHz | 2,000 MHz 5.42858 GHz -38,65 dBm
164.496 MH2 246,744 MHz 2.000 MHz 6.59142 GH2 -53.31 dBm
246.744 MHz | 328,992 MHz 2,000 MHz 6.62760 GHz -53.15 dBm

PowerRel |  aLimit
~47 40 db 7,48 db
-47.50 dB -7.55 d8
-33.75 dB -13.71dB
-32,74dB -12,74dB
-31.62 db -11.62 db
-33.08 dB -13,05 dB
-47.55 dB -7.60 dB
-47,39 dB 7,39 dB

Spectrum Emission Mask

standard: None
RBW 2.000 MHz

Peak Power -5.38 dBm

Range Low Range U, RBW
-327.264 MHz -245.448 MHz 2,000 MHz
245448 MHz | -163.632 MHz 2,000 MHz
-163.632 MHz -82.816 MHz 2.000 MHz
-82.816 MHz -81.816 MHz 2,000 MHz
81.816 MHz B82.816 MHz 2,000 MHz
82.816 MHz 163.632 MHz 2.000 MHz
163,632 MHz 245,448 MHz 2,000 MHz
245,448 MHz 327.264 MHz 2.000 MHz

Frequen Power Abs Power Rel
5.25726 GHz -53.50 cbm -48.12 d
6.25988 GHz -53.51 dBm -48.13 dB
6.42186 GHz -39,37 dBm -33,99 dB
5.42268 GHz -37.86 dbm -32.47 db
556732 GHz -36.85 dbm -31.51dB
5.58814 GHz -38.25 dbm -32.87 b
6.75012 GHZ -53.04 dBm -47 66 dB
6.77041 GHz 52,84 dBbm -47.46 db

ALimit
-8.12 db
£.18 db.

-13.96 dB

-12.47 dB

-11.51dB

-12.84 db
7,71 dB
-7.46 dB
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Plot on Channel 6665 MHz

Plot on Channel 6825 MHz

Plot on Channel 6985 MHz

Spectrum 2 [ spectrum -
Ref Level 16.34 dém  Offset 27 34 dg Mode Auto Sweep Ref Level 16.75 dém  Offset 27.75 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
0 déimi! heck PABS 10 chit heck
D200 Pt
0 de 0db
.10 de [ . ] 10ds [ = = ]
] il # !
0 d i | 200 \
= = = -
=30 dem — J L e ey =30 d ———" J l e
40 d — s S a0 dB —— —
- o \ . — i .
50de = -50 dem — =
-60 dB -60 de
0d 70 de
80 d -60 dem
CF 6.665 GHz 1001 pts Span 655.872 MHz | | CF 6.825 GHz 1001 pts Span 655.488 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.36 dBm RBW 2.000 MHz Peok Power -5.46 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-327.936 MHz | -245.952 MHz 2.000 MHz 6.41675 GHz -53.46 dBm -48,10 dB 810 dB -327.744 MHz |__-245,808 MHz 2.000 MHz 657624 GHz 52,77 dbm 47,31 0B 73108
-245952 MHz | -163.988 MHz 2,000 MHz 6.41938 GHz -53.55 dBm -48,19 db £.24dp -245.808 MHz | -163.872 MHz 2,000 MHz 657952 GHz -52.72 dBbm -47.26 db -7.30 dib
163,950 MHz -82.964 MHz 2,000 MHz 650169 GHz -39.24 dbm -33.88 db -13,85 db -163.672 MHz -82.336 MHz 2,000 MHz 674173 GHz -33.64 dBbm -34.18 db -14.15 dB
-82.984 MHz -81.984 MHz 2,000 MHz 658252 GHz -38.11 dbm 32,75 db 12,75 dB -82.936 MHz -81.936 MHz 2,000 MHz 6.74256 GHz -38.35 dbm 32,89 db -12,80 db
81.984 MHz 82,984 MHz 2,000 MHz 6.74748 GHz -36.80 dBm -31.44dB -11.44 dB 81.936 MHz 82,936 MHz 2,000 MHz 6.90744 GHz -36.85 dBm -31.38 dB -11.38 dB
82,984 MHz | 163.958 MHz 2,000 MHz 6.74831 GHz -37.92 dBm -32,56 db 11253 de 82,936 MHz | 163.872 MHz 2,000 MHz 690827 GHz -38.13 dbm 32,67 db 12,64 dB
163958 MHz | 245,352 MHz 2,000 MHz 691062 GHz -52.28 dbm -6.56 dB 163872 MHz | 245,308 MHz 2,000 MHz 7.07048 GHz -54.33 dBm 48,87 dB -8.92 dB
245,952 MHz | 327.336 MHz 2,000 MHz 6.91587 GHz -52.21 dbm 6,85 db 245,008 MHz | 327.744 MHz 2,000 MHz 7.07310 GHz -54.33 dBbm 48,87 db -8.87 db

Spectrum %]
Ref Level 16,45 dBm  Offset 27.45 d Mode Auto Sweep
SGL Count 100/100
@ 1R AvgPwr
imit ¢heck PABS
w déln')m
0 db
.10 de [ —
o W N
=) —
30 dem e J ———
40 dom e S
J \
-50 dem |- =
-60 d&|
-70 d&|
-80 df
CF 6.985 GHz 1001 pts Span 654.336 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.62 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-327.168 MHz -245.376 MHz 2,000 MHz 6.73930 GHz -52.80 dBm -48.18 d@ -6,18 dB
-245.376 MHz | -163.584 MHz 2,000 MHz 56.73995 GHz -52,83 dBm -48,21dB 8,26 dB
-163.584 MHz -82.792 MHz 2,000 MHz 6.30188 GHz -38.54 dBm -33.92 dB -13.89 dB
-82.792 MHz -81.792 MHz 2.000 MHz 6.90271 GHz -36.82 dBm -32.20 dB -12.20 dB
81.792 MHz B82.792 MHz 2.000 MHz 7.06729 GHz -35.97 dBm -31.35dB -1135dB
82.792 MHz 163,584 MHz 2,000 MHz 7.06812 GHz -36.78 dBm -32.16 dB -12,13dB
163.584 MHz | 245,376 MHz 2,000 MHz 7.23005 GHz -54.69 dBm -50.07 dB -10.12 dB
245,376 MHz 327.168 MHz 2.000 MHz 7.25622 GHz -54.38 dBm 49,76 dP -9.76 dB
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EUT Mode

802.11ax HE160 996RUG7

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 15,84 dBm  Offset 26.84 dB Mode Auto Sweep RefLevel 15.78 dBm  Offset 26,78 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 ok imit ¢heck paBs 10 dhffit heck PABS
P<20d P<20C
od od
-10 dey L -10 dey [ i
-20 dBm -20 dBm 1
] i - W~
—— T T — ARl —
-40 ey — l S R -40 dB — . ]| —
-50 d e -50 df —
-60 d -60 dey
-70 dey -70 dey
-80d -80d
CF 6.025 GHz 1001 pts Span 657.024 MHz | |( CF 6.185 GHz 1001 pts Span 655.68 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.48 dBm RBW 2.000 MHz Peak Power -5.24 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
-328.512 MHz | -246,384 MHz 2,000 MHz 5.75988 GHz -53,24 dBm -46.76 db -6.76 dB -327.640 MHz | -245.880 MHz 2,000 MHz 5.31650 GHz -53.22 dBm -47.58 db -7.58 dB
-246.384 MHz -164.256 MHz 2.000 MHz 5.77894 GHz -53.49 dBm -47.01 dB -7.06 d& -245.880 MHz -163.920 MHz 2.000 MHz 5.93945 GHz -53.36 dBm -48.12 dB -£.16 d&
-164.256 MHz | -83.128 MHz 2,000 MHz 594154 GHz -40,69 dBm -34.21dB -14.18 dB -163.920 MHz | -82,960 MHz 2,000 MHz 6.10171 GHz -38.83 dbm -33.59 dB -13.56 dB
-83.126 MHz | -82.128 MHz 2,000 MHz 5.94237 GHz -38.88 dBm -32,40 d8 -12,40 d8 -82.960 MHz | -B1.950 MHz 2,000 MHz 6.10254 GHz -36.53 dBm -31.39dB -11.39d8
82.128 MHz 63,126 MHz 2,000 MHz 6.10763 GHz -50.51 dBm -44,03 dB -24,03 dB 81960 MHz 62,360 MHz 2,000 MHz 6.26746 GHz -42.50 dBm -44.26 dB -24.26 dB
83,128 MHz | 164.256 MHz | 2,000 MHz 6.18827 GHz -52,90 dBm -47.42 dB -19.52 dB 82,060 MHz | 163.920 MHz | 2,000 MHz 5.34069 GHz -52.38 dBm -47.14 dB -19.96 dB
164.256 MH2 246,384 MHz 2.000 MHZ 6.27106 GHZ -54.05 dBm -47.57 dB -7.62 dB 163.920 MH2 245,880 MHz 2.000 MHz 6.43055 GH2 -54.20 dBm -48.96 dB -9.01d8
246.384 MHz | 328,512 MHz 2,000 MHz £.29339 GHz -53,94 dBm -47 46 dB -7.46 di 245.880 MHz | 327.840 MHz | 2,000 MHz 6.49809 GHz -53.92 dBm -48.68 dB -8.68 dB
Spectrum ‘%‘ pectrum EV'-]
RefLevel 16.25 dBm  Offset 27.25 d@ Mode Auto Sweep RefLevel 16.31 dBm  Offset 27.31d® Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit dheck PABS _Limit dheck PABS
B LT B LT
0ds 0ds
-10 d - i -10 d I
It | It |
-20 -20
] A - gyt
-30 dem ——r== Uwr ﬁw T -30 dem — = T ﬂﬂW‘HE =——
40 d = ~ IL e and et S
o i o L |
60 db: 60 db:
=70 d =70 d
-80 der -80 d
CF 6.505 GHz 1001 pts pan 654.528 MHz | | CF 6.665 GHz 1001 pts Span 655.872 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.53 dBm RBW 2.000 MHz Peak Power -5.23 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range Uj RBW Frequen Power Abs Power Rel ALimit
-327.26% MHz | -245.448 MHz 2,000 MHz 6.25268 GHz -53,63 dBm -48,10 db -8.10 de -327.936 MHz | -245.952 MHz 2,000 MHz 6.40823 GHz -53.53 dBm -48.30 db -8.30 db
-245.448 MHz -163.632 MHz 2.000 MHz 6.25988 GHz -53.62 dBm -48,09 dB -£.13d8 -245.952 MHz -163.968 MHz 2.000 MHz 6.41938 GHz -53.54 dBm -48.31 dB -8.36 dB
-163.632 MHz | -82,816 MHz 2,000 MHz 6.42186 GHz -39,02 dBm -33.49 dB -13.45dB -163.968 MHz | -82,984MHz 2,000 MHz 6.58169 GHz -38.16 dBm -32.93 dB -12.90 dB
-82.816 MHz | -81.816 MHz 2,000 MHz 6.42268 GHz -36.34 dBm -30.81d8 -10.81d8 -92.984 MHz | -81.984 MHz 2,000 MHz 658252 GHz -36.52 dBm -31.20dB -11.29dB
81816 MHz 62816 MHz 2,000 MHz 658732 GHz -49,55 dBm -44,02 dB -24,02 dB 51984 MHz 62,564 MHz 2,000 MHz 6.74748 GHz -49.43 dBm -44.13 dB -24.13 dB
82816 MHz | 163.632 MHz | 2,000 MHz 6.66830 GHz -52,96 dBm -47,42 dB -19.46 dB 82,084 MHz | 163.958 MHz | 2,000 MHz 5.82864 GHz -52.74 dBm -47.51 dB -15.54 dB
163.632 MH2 245,448 MHz 2.000 MHz 6.75012 GHZ -53.18 dBm -47 64 dB -7.69 dB 163.968 MH2 245,952 MHz 2.000 MHz 6.91062 GHZ -52.31 dBm -47.08 dB -7.13 dB
245.448 MHz | 327,264 MHz 2,000 MHz 6.77499 GHz -52,97 dBm -47.44 dB 7,44 dB 245.952 MHz | 327,936 MHz 2,000 MHz 692571 GHz -52.31 dBm -47.08 dB -7.08 di
Dat Dat 16:38:10
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Plot on Channel 6825 MHz

Ref Level

Spectrum

16.72 dBm  Offset 27.72 dg

SGL Count 100/100

Mode Auto Sweep

Plot on Channel 6985 MHz

Spectrum

Ref Level 16.42 dém
SGL Count 100/100

Offset 27.42 da

Mode Auto Sweep

@ 1R AvgPwr @ 1R AvgPwr
10 gt gheck PAFS 0 déimi! heck PAES
LT D200
0dB 0 db
10 dBy i _10 day i — I
i |
-20 d -20
— - T T—
=30 d — — -30 der = H A -
-an de - . S -40 dem = a8
- — — - 4 - _— |
-50 dem -50 dem — —=
-50 de 60 d&
=70 di =70 di
-80 dem -80 df
CF 6.825 GHz 1001 pts Span 655.488 MHz CF 6.985 GHz 1001 pts Span 654.336 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.14 dBm RBW 2.000 MHz Peak Power -4.93 dBm RBW 2.000 MHz
Range Low RangeUp | RBW Frequency Power Abs | PowerRel |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-327.744 MHz |__-245,808 MHZ 2.000 MHz 6.57100 GHz -52.86 dBm ~47.71dB 7.71d8B -327.168 MHz |__-245,376 MHZ 2.000 MHz 6.73972 GHz 52,95 dbm -48,01 cB 8,01 0B
-245.0808 MHz | -163.872 MHz 2,000 MHz 657952 GHz -52,87 dBm -47,73 dB 78 db -245.376 MHz | -163.584 MHz 2,000 MHz 56.73995 GHz 52,97 dbm 49,04 db -5.09 db
-163.872 MHz -82.936 MHz 2,000 MHz 5.74173 GHz -39.01 dbm -33.67 db -13.84 db 163,534 MHz 82,792 MHz 2,000 MHz 5.30188 GHz -38.15 dbm -33.22 cb -13.18 cb
-82.936 MHz -81.936 MHz 2,000 MHz 6.74256 GHz -36,66 dBm -31.52 dB -11.52 dB -82.792 MHz 81,792 MHz 2,000 MHz 690271 GHz -35.65 dbm -30.72 0B -10.72 dB
81.936 MHz 82,936 MHz 2,000 MHz 6.90744 GHz -48.68 dBm -43.53 dg -2353d8 81.792 MHz 82,792 MHz 2,000 MHz 7.06729 GHz -49.78 dBm -44.85 dB. -24.85 dB.
82,936 MHz | 163.872 MHz 2,000 MHz 5.98854 GHz -51,50 dBm -46,36 db -18,39 d 82,792 MHz | 163,584 MHz 2,000 MHz 7.13183 GHz 51,87 dbm 46,93 db -20.59 db
163.672 MHz | 245,808 MHz 2,000 MHz 7.07048 GHz -54,43 dBm -49,29 dB -9.34dp 163.584 MHz | 245,376 MHz 2,000 MHz 7.23005 GHz 54,92 dBbm -49.98 dB -9.93 db
245.808 MHz | 327.744 MHz 2,000 MHz 7.07310 GHz -54.43 dbm 49,29 db -5.29 db 245.376 MHz | 327.168 MHz 2,000 MHz 7.26211 GHz -54.48 dBm 49,55 o 555 db.

( I

TEL : 886-3-327-3456
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EUT Mode 802.11ax HE160 996RUS67

Plot on Channel 6345 MHz

Plot on Channel 6505 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 16,22 dém  Offset 27.22 dB Mode Auto Sweep RefLevel 16.25 dBm  Offset 27.25 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit dheck pags _Limit dheck PABS
B LT B LT
0 d8 0 d8
-10 di I -10 di }
i I i |
-20 -20
Iy - — —
-30 dBm — I T ¥ l e -30 dem — —
40d - - I \\\ e S -40 df — = r i N =
-50 de — -50 de PN L v [F——]
-50 d8 -50 d8
=70 d =70 d
-80 der -80 der
CF 6.345 GHz 1001 pts Span 657.984 MHz | |( CF 6.505 GHz 1001 pts pan 654.528 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -5.51 dBm RBW 2.000 MHz Peak Power -5.11 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
-328.952 MHz | -246.74% MHz 2,000 MHz 6.09555 GHz -53,29 dBm -47.78 db -7.78 dB -327.264 MHz | -245.440 MHz 2,000 MHz 5.25202 GHz -53.52 cbm EERGED -8.40 db
-246.744 MHz -164.496 MHz 2.000 MHz 6.09858 GHz -53.30 dBm -47.79 dB -7.84 d8 -245.448 MHz -163.632 MHz 2.000 MHz 6.25988 GHz -53.59 dBm -48.47 db -8.52 d8
164,436 MHz | -83.248 MHz 2.000 MHz 6.18083 GHz -53,25 dBm 47,74 dB 19,77 dB -163.632 MHz | -82,816 MHz 2.000 MHz 6.34892 GHz 51,34 dBm -46.22 dB -18,97 dB
83,248 MHz | -82,248 MHz 2,000 MHz 6.26225 GHz -50,07 dBm -44,56 dB -24.56 d 82816 MHz | -81,816 MHz 2,000 MHz 5.42268 GHz -49,64 dbm 44,53 db -24,53 dB
52248 MHz 3,248 MHz 2,000 MHz 6.42775 GHz -37.76 dBm -32.25 dB -12.25dB 81816 MHz 2,816 MHz 2,000 MHz 658732 GHz -36.53 dBm -31.41dB -11.41dB
83,248 MHz | 164.496 MHz 2,000 MHz 6.42858 GHz -39,04 dbm -33.53 dB -13,49 db 82,816 MHz | 163.632 MHz 2,000 MHz 5.58814 GHz -38.40 dbm -33.29dB -13.25 dB
164.496 MH2 246,744 MHz 2.000 MHZ 6.59142 GH2Z -53.32 dBm -47 .81 dp -7.86 dB 163.632 MH2 245,448 MHz 2.000 MHz 6.75012 GHZ -53.02 dBm -47.90 dB -7.95 dB
246,744 MHz | 328.992 MHz 2,000 MHz 6.62826 GHz -53.21 dBm -47,70 dB -7.70 d@ 245.448 MHz | 327.264 MHz 2,000 MHz 6.79267 GHz 52,91 dBm -47.79 dB 7,79 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,72 dm  Offset 27.72 dp Mode Auto Sweep RefLevel 16.42 dBm  Offset 27.42 df Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit ¢heck PABS 10 dgimit gheck PABS
10 iS5 P<200
0dB 0 d8
-10 de } -10 da !
-20 d | -20 di
TP = B
-30 di — =— J Rt = -30 dem — H —
0 ==t I N 40 dem = — = -
-50 dem — 50 dB
-60 d .60 dB
-70.d8 70de
-80 d -80 d
CF 6.825 GHz 1001 pts Span 655.488 MHz | |( CF 6.985 GHz 1001 pts pan 654.336 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -5.07 dBm RBW 2.000 MHz Peak Power -4.65 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel |  aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
-327.74% MHz | -245,808 MHz 2,000 MHz 657821 GHz -52,77 dbm ~47,70 db 7,70 db -327.166 MHz | -245.376 MHz 2,000 MHz 6.73537 GHz -52.55 dbm 43,30 cb -8.30 db
-245.808 MHz -163.872 MHz 2.000 MHz 6.57952 GHz -52.79 dBm -47.72 dB -7.77 d8 -245.376 MHz -163.584 MHz 2.000 MHz 6.73995 GHz -52.91 dBm -48.26 db -8.31 dB
-163.872 MHz | -82,936 MHz 2.000 MHz 6.66738 GHz -51,00 dBm -45,93 dB -18,55 dB -163.584 MHz | -82,792 MHz 2.000 MHz 6.82240 GHz 52,45 dBm -47.80 dB -13.90 dB
82,936 MHz | -81.936 MHz 2,000 MHz 5.74256 GHz -49,33 dBm -44.,26 db -24,26 d 82,792 MHz | -81,792 MHz 2,000 MHz 5.90271 GHz -49,31 dbm 44,67 db 24,67 db
81936 MHz 2,336 MHz 2,000 MHz 6.90744 GHz -36,73 dBm -31.72 dB -11.72 dB 81792 MHz 2792 MHz 2,000 MHz 7.06723 GHz -36.93 dBbm -32.23 dB -12.23 dB
82,936 MHz | 163.872 MHz 2,000 MHz 590827 GHz -38,53 dbm -33,46 db -13,43 db 82,792 MHz | 163.584 MHz 2,000 MHz 7.06812 GHz -39.12 dbm -34.47 dB -14.44 dB
163.872 MHz 245,808 MHz 2.000 MHz 7.07048 GH2 -54.34 dBm -49.27 dB 932 d8 163.584 MH2 245,376 MHz 2.000 MHz 7.23005 GH2 -54.81 dBm -50.16 dB -10.21 dB
245808 MHz | 327.744 MHz 2,000 MHz 7.07114 GHz -54,32 dBm -49,25 dB -9.25 di 245376 MHz | 327.168 MHz 2,000 MHz 7.25099 GHz -54.46 dBm -49,82 dB -9.82 di
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL : 886-3-327-3456 Page Number :BlofB1
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EUT Information

Report NO : 430824
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
Joal
° e,
'E 504 et : CISPR-Ave Limitiat Main Plorts
() S S S S S T |
5 -+
< 4oy @@
1 ®. .
30t > 4
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.197250 32.15 53.73 2158 | L1 OFF 19.8
0.197250 40.79 63.73 2294 | L1 OFF 19.8
0.264750 31.38 51.28 19.90 | L1 OFF 19.8
0.264750 40.57 61.28 20.71 | L1 OFF 19.8
0.420000 26.07 47.45 21.38 | L1 OFF 19.8
0.420000 35.96 57.45 21.49 | L1 OFF 19.8
0.624750 26.87 46.00 19.13 | L1 OFF 19.8
0.624750 34.58 56.00 21.42 | L1 OFF 19.8
3.192000 27.41 46.00 18.59 | L1 OFF 19.9
3.192000 32.62 56.00 23.38 | L1 OFF 19.9
9.114000 28.14 50.00 21.86 | L1 OFF 20.2
9.114000 30.52 60.00 29.48 | L1 OFF 20.2




EUT Information

Report NO : 430824
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
Joal
° e,
'E 504 et : CISPR-Ave Limitiat Main Plorts
() S S S S S T |
> 4
[
= 40t/ @@ b
1 * .
30t > 4
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.192750 32.61 53.92 21.31 | N OFF 19.8
0.192750 40.69 63.92 23.23 | N OFF 19.8
0.264750 31.38 51.28 19.90 | N OFF 19.8
0.264750 40.35 61.28 20.93 | N OFF 19.8
0.375000 27.81 48.39 20.58 | N OFF 19.8
0.375000 36.40 58.39 21.99 | N OFF 19.8
0.541500 26.03 46.00 19.97 | N OFF 19.8
0.541500 34.03 56.00 21.97 | N OFF 19.8
3.230250 27.63 46.00 18.37 | N OFF 19.9
3.230250 32.52 56.00 23.48 | N OFF 19.9
8.947500 28.07 50.00 2193 | N OFF 20.3
8.947500 30.41 60.00 29.59 | N OFF 20.3
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Appendix C. Radiated Spurious Emission

Temperature : 23.5~26.5°C
Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 42.8~67.2%
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5923.24 51.65 -36.55 88.2 38.29 35.05 13.17 | 34.86 | 200 350 P H
5924.52 44.63 -23.57 68.2 31.27 35.05 13.17 | 34.86 | 200 350 A H
* 5955 112.96 - - 99.62 35.02 13.19 | 34.87 | 200 350 P H
* 5955 105.42 - - 92.08 35.02 13.19 | 34.87 | 200 350 A H
H
802.11a
H
CHO1
5924.52 54.84 -33.36 88.2 41.48 35.05 13.17 | 34.86 122 22 P \%
5955MHz
5925 48.2 -20 68.2 34.84 35.05 13.17 | 34.86 122 22 A \%
* 5955 117.34 - - 104 35.02 13.19 | 34.87 122 22 P V
* 5955 109.22 - - 95.88 35.02 13.19 | 34.87 122 22 A \%
V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Clof C73
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Band 5 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

7940 47.96 -40.24 88.2 53.27 35.88 16.46 | 57.65 100 24 P H
7940 4438 |-23.82 68.2 49.69 35.88 16.46 | 57.65 | 100 24 A | H
11910 53.65 -20.35 74 52.07 38.64 19.2 56.26 100 21 P H
11910 43.87 -10.13 54 42.29 38.64 19.2 56.26 100 21 A H
17865 65.09 -8.91 74 55.63 41.26 2341 | 55.21 173 68 P H
17865 50.18 -3.82 54 40.72 41.26 23.41 | 55.21 173 68 A H
23820 39.36 | -34.64 74 51.61 38.56 7.37 58.18 | 150 47 P | H
23820 37.65 |-16.35 54 49.9 38.56 7.37 58.18 | 150 47 A | H

H

H

H

802.11a
H
CHO1
7940 4435 |-43.85 88.2 49.66 35.88 16.46 | 57.65 | 183 | 360 P |V
5955MHz

7940 40.34 | -27.86 68.2 45.65 35.88 16.46 | 5765 | 183 | 360 | A | V
11910 51.59 -22.41 74 50.01 38.64 19.2 56.26 377 0 P \Y,
11910 41.45 -12.55 54 39.87 38.64 19.2 56.26 377 0 A \Y,
17865 55.83 -18.17 74 46.37 41.26 23.41 | 55.21 100 22 P \%
17865 45.04 -8.96 54 35.58 41.26 23.41 | 55.21 100 22 A \Y,
23820 38.92 -35.08 74 51.17 38.56 7.37 58.18 150 53 P \%
23820 37.05 |-16.95 54 49.3 38.56 7.37 58.18 | 150 53 AV

\%

\%

\Y,

\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
8260 46.17 -27.83 74 51.49 35.78 16.46 | 57.56 100 24 P H
8260 42.73 -11.27 54 48.05 35.78 16.46 | 57.56 100 24 A H
12390 50.9 -23.1 74 48.8 39 19.52 | 56.42 235 32 P H
12390 42.6 -11.4 54 40.5 39 19.52 | 56.42 235 32 A H
18585 50.47 -23.53 74 68 37.53 4.67 59.73 150 78 P H
18585 42.07 -11.93 54 59.6 37.53 4.67 59.73 150 78 A H
24780 49.05 |-39.15 88.2 59.3 39.06 8.27 57.58 | 150 46 P | H
24780 46.45 -21.75 68.2 56.7 39.06 8.27 57.58 150 46 A H
H
H
H
802.11a
H
CH 49
12390 46.84 -27.16 74 44.74 39 19.52 | 56.42 - - P \Y
6195MHz
18585 4536 | -28.64 74 62.89 37.53 4.67 59.73 | 150 6 P |V
18585 37.81 | -16.19 54 55.34 37.53 4.67 59.73 | 150 6 AV
24780 42.08 |-46.12 88.2 52.33 39.06 8.27 57.58 | 150 60 P |V
24780 38.85 -29.35 68.2 49.1 39.06 8.27 57.58 150 60 A \%
\Y,
\%
\Y,
\%
\%
\Y,
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
8553.3 47.38 -40.82 88.2 52.24 35.9 16.86 | 57.62 100 24 P H
8553.3 43.54 -24.66 68.2 48.4 35.9 16.86 | 57.62 100 24 A H
12830 53.71 -34.49 88.2 51.83 39.34 19.81 | 57.27 | 280 17 P H
12830 43.54 -24.66 68.2 41.66 39.34 19.81 | 57.27 | 280 17 A H
19245 43.67 -30.33 74 60.67 37.87 5.03 59.9 150 74 P H
19245 36.5 -17.5 54 53.5 37.87 5.03 59.9 150 74 A H
25660 44.57 -43.63 88.2 53.6 39.08 9.19 57.3 150 44 P H
25660 41.97 -26.23 68.2 51 39.08 9.19 57.3 150 44 A H
H
H
H
802.11a
H
CH 93
12830 47.83 -40.37 88.2 45.95 39.34 19.81 | 57.27 - - P \Y,
6415MHz
19245 36.43 -37.57 74 53.43 37.87 5.03 59.9 150 58 \%
19245 30.8 -23.2 54 47.8 37.87 5.03 59.9 150 58 A \Y,
V
\%
V
\%
V
\%
\%
V
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C40of C73
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5866.58 52.76 |-35.44 88.2 39.44 35.03 13.12 | 34.83 | 200 | 350 P H
5923.14 45.38 -22.82 68.2 32.02 35.05 13.17 34.86 200 350 A H
* 5955 112.79 - - 99.45 35.02 13.19 | 34.87 | 200 | 350 P H
* 5955 104.51 - - 91.17 35.02 13.19 34.87 200 350 A H
802.11ax H
HE20 Full H
CHO1 5924.96 56.61 | -31.59 88.2 43.25 35.05 13.17 | 34.86 | 123 21 P |V
5955MHz 5924.96 48.43 | -19.77 68.2 35.07 | 3505 | 13.17 | 34.86 | 123 | 21 AV
* 5955 117.14 - - 103.8 35.02 13.19 34.87 123 21 P \%
* 5955 108.65 - - 95.31 35.02 13.19 | 34.87 | 123 21 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C50f C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
7940 48.19 -40.01 88.2 535 35.88 16.46 57.65 100 24 P H
7940 4428 | -23.92 68.2 49.59 35.88 16.46 | 57.65 | 100 24 A | H
11910 55.32 -18.68 74 53.74 38.64 19.2 56.26 100 20 P H
11910 43.03 -10.97 54 41.45 38.64 19.2 56.26 100 20 A H
17865 61.9 -12.1 74 52.44 41.26 2341 55.21 168 82 P H
17865 49.05 -4.95 54 39.59 41.26 23.41 55.21 168 82 A H
23820 38.77 -35.23 74 51.02 38.56 7.37 58.18 | 150 47 P H
23820 36.9 -17.1 54 49.15 38.56 7.37 58.18 150 47 A H
H
H
802.11ax H
HE20 Full H
CH 01 7940 4449 | -43.71 88.2 49.8 35.88 16.46 | 57.65 | 183 | 360 P |V
5955MHz 7940 40.18 |-28.02| 68.2 4549 | 3588 | 16.46 | 5765 | 183 | 360 | A | V
11910 51.01 -22.99 74 49.43 38.64 19.2 56.26 383 5 P \%
11910 40.25 | -13.75 54 38.67 38.64 19.2 56.26 | 383 5 A |V
17865 55.67 -18.33 74 46.21 41.26 23.41 55.21 100 21 P \%
17865 44.07 -9.93 54 34.61 41.26 23.41 55.21 100 21 A \%
23820 39.52 -34.48 74 51.77 38.56 7.37 58.18 150 53 P \%
23820 36.65 |-17.35 54 48.9 38.56 7.37 58.18 | 150 53 A |V
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C6 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
8260 47.09 -26.91 74 52.41 35.78 16.46 57.56 100 24 P H
8260 43.38 | -10.62 54 48.7 35.78 16.46 | 57.56 | 100 24 A | H
12390 51.18 -22.82 74 49.08 39 19.52 56.42 156 29 P H
12390 42.54 -11.46 54 40.44 39 19.52 56.42 156 29 A H
18585 52.26 -21.74 74 69.79 37.53 4.67 59.73 150 78 P H
18585 43.77 -10.23 54 61.3 37.53 4.67 59.73 150 78 A H
24780 47.82 -40.38 88.2 58.07 39.06 8.27 57.58 | 150 46 P H
24780 4555 | -22.65 68.2 55.8 39.06 8.27 57.58 | 150 46 A | H
H
H
802.11ax H
HE20 Full H
CH 49 8260 4493 | -29.07 74 50.25 35.78 16.46 | 57.56 | 183 | 360 P |V
6195MHz 8260 4128 | -12.72 54 46.6 35.78 | 16.46 | 5756 | 183 | 360 | A | V
12390 47.84 -26.16 74 45.74 39 19.52 56.42 - - P \%
18585 47.23 -26.77 74 64.76 37.53 4.67 59.73 150 6 P \%
18585 38.37 -15.63 54 55.9 37.53 4.67 59.73 150 6 A \%
24780 42.45 -45.75 88.2 52.7 39.06 8.27 57.58 150 60 P \%
24780 38.95 -29.25 68.2 49.2 39.06 8.27 57.58 150 60 A \%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C7 of C73

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
8553.3 47.6 -40.6 88.2 52.46 35.9 16.86 57.62 100 24 P H
8553.3 43.74 -24.46 68.2 48.6 35.9 16.86 | 57.62 | 100 24 A H
12830 52.47 -35.73 88.2 50.59 39.34 19.81 57.27 277 19 P H
12830 43.02 -25.18 68.2 41.14 39.34 19.81 57.27 277 19 A H
19245 47.67 -26.33 74 64.67 37.87 5.03 59.9 150 74 P H
19245 371 -16.9 54 541 37.87 5.03 59.9 150 74 A H
25660 44.27 -43.93 88.2 53.3 39.08 9.19 57.3 150 44 P H
25660 42.12 -26.08 68.2 51.15 39.08 9.19 57.3 150 44 A H
H
H
802.11ax H
HE20 Full H
CH 93 8553.3 46.27 -41.93 88.2 51.13 35.9 16.86 | 57.62 | 183 | 360 P \Y
6415MHz 8553.3 4224 |-2596| 68.2 47.1 35.9 16.86 | 57.62 | 183 | 360 | A | V
12830 47.91 -40.29 88.2 46.03 39.34 19.81 57.27 - - P \%
19245 39.95 -34.05 74 56.95 37.87 5.03 59.9 150 56 P \Y
19245 311 -22.9 54 48.1 37.87 5.03 59.9 150 56 A \%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C8of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5919.78 82.29 -5.91 88.2 68.92 35.06 13.17 | 34.86 200 350 P H
5922.16 63.31 -4.89 68.2 49.94 35.06 13.17 34.86 200 350 A H
* 5955 113.83 - - 100.49 35.02 13.19 | 34.87 200 350 P H
802.11ax | * 5955 106.42 - - 93.08 | 35.02 | 13.19 | 3487 | 200 | 350 | A | H
HE20 H
Partial H
106/53 5924.96 82.9 -5.3 88.2 69.54 35.05 13.17 | 34.86 121 22 P \%
CHO1 5923.98 67.15 | -1.05 68.2 53.79 | 3505 | 13.17 | 34.86 | 121 | 22 AV
S955MHz | « 5955 118.14 - - 104.8 | 3502 | 1319 | 3487 | 121 | 22 | P |V
* 5955 110.5 - - 97.16 35.02 13.19 34.87 121 22 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C9of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5922.6 53.37 -34.83 88.2 40.01 35.05 13.17 | 34.86 | 187 | 350 P H
5921.96 47.28 -20.92 68.2 33.91 35.06 13.17 34.86 187 350 A H
* 5965 111.36 - - 97.98 35.06 13.2 34.88 | 187 | 350 P H
* 5965 102.6 - - 89.22 35.06 13.2 34.88 | 187 | 350 A | H
802.11ax H
HE40 Full H
CH 03 5918.12 57 -31.2 88.2 43.63 35.06 13.16 | 34.85 | 132 20 P |V
5965MHz 5925 50.51 | -17.69 68.2 37.15 | 3505 | 13.17 | 34.86 | 132 | 20 AV
* 5965 114.08 - - 100.7 35.06 13.2 34.88 132 20 P \%
* 5965 105.88 - - 92.5 35.06 13.2 34.88 | 132 20 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C10 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
7953.3 46.59 -41.61 88.2 51.86 35.89 16.48 57.64 100 24 P H
7953.3 43.03 | -25.17 68.2 48.3 35.89 16.48 | 57.64 | 100 24 A | H
11930 50.07 -23.93 74 48.36 38.72 19.21 56.22 100 0 P H
11930 41.52 -12.48 54 39.81 38.72 19.21 56.22 100 0 A H
17895 59.02 -14.98 74 49.39 41.38 23.43 55.18 155 89 P H
17895 48.28 -5.72 54 38.65 41.38 23.43 | 55.18 | 155 89 A | H
23860 40.47 -33.53 74 52.74 38.48 7.39 58.14 150 45 P H
23860 36.24 -17.76 54 48.51 38.48 7.39 58.14 150 45 A H
H
H
802.11ax H
HE40 Full H
CH 03 7953.3 4486 | -43.34 88.2 50.13 35.89 16.48 | 57.64 | 183 | 360 P |V
5965MHz 7953.3 4113 |-27.07| 68.2 46.4 3589 | 16.48 | 57.64 | 183 | 360 | A | V
11930 46.85 -27.15 74 45.14 38.72 19.21 56.22 - - P \%
17895 51.69 -22.31 74 42.06 41.38 23.43 55.18 100 0 P \%
17895 41.32 -12.68 54 31.69 41.38 23.43 55.18 100 0 A \%
23860 39.91 |-34.09 74 52.18 38.48 7.39 58.14 | 150 54 P |V
23860 36.18 -17.82 54 48.45 38.48 7.39 58.14 150 54 A \%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C11 of C73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
8273.3 48.9 -25.1 74 54.21 35.75 16.5 57.56 100 24 P H
8273.3 46.49 -7.51 54 51.8 35.75 16.5 57.56 100 24 A H
12410 47.08 -26.92 74 44.96 39.02 19.54 56.44 - - P H
18615 48.36 -25.64 74 65.92 375 4.69 59.75 150 50 P H
18615 39.29 -14.71 54 56.85 375 4.69 59.75 150 50 A H
24820 48.24 -39.96 88.2 58.33 39.14 8.31 57.54 150 47 P H
24820 46.94 | -21.26 68.2 57.03 39.14 8.31 57.54 | 150 47 A | H
H
H
H
802.11ax H
HE40 Full H
CH 51 8273.3 4425 |-29.75 74 49.56 35.75 16.5 57.56 | 183 | 360 P |V
6205MHz 8273.3 4149 |-12.51 54 46.8 35.75 16,5 | 57.56 | 183 | 360 | A | V
12410 47.11 -26.89 74 44.99 39.02 19.54 56.44 - - P \%
18615 40.73 -33.27 74 58.29 37.5 4.69 59.75 150 4 P \%
18615 31.45 -22.55 54 49.01 375 4.69 59.75 150 4 A \%
24820 41.04 -47.16 88.2 51.13 39.14 8.31 57.54 150 60 P \%
24820 37.82 -30.38 68.2 47.91 39.14 8.31 57.54 150 60 A \%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C12 of C73

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
8540 48.49 -39.71 88.2 53.33 35.9 16.86 57.6 100 24 P H
8540 45.91 -22.29 68.2 50.75 35.9 16.86 57.6 100 24 A H
12810 47.91 -40.29 88.2 45.96 39.38 19.79 57.22 - - P H
19215 43.09 -30.91 74 60.29 37.69 5.01 59.9 150 57 P H
19215 35.18 -18.82 54 52.38 37.69 5.01 59.9 150 57 A H
25620 45.18 -43.02 88.2 54.23 39.1 9.15 57.3 150 48 P H
25620 43.29 -24.91 68.2 52.34 39.1 9.15 57.3 150 48 A H
H
H
H
802.11ax H
HE40 Full H
CH91 8540 46.3 -41.9 88.2 51.14 35.9 16.86 57.6 183 0 P \Y
6405MHz 8540 42,66 |-2554| 68.2 47.5 35.9 16.86 | 57.6 | 183 0 AV
12810 46.24 -41.96 88.2 44.29 39.38 19.79 57.22 - - P \%
19215 35.44 -38.56 74 52.64 37.69 5.01 59.9 150 57 P \Y
19215 29.74 -24.26 54 46.94 37.69 5.01 59.9 150 57 A \%
25620 40.19 -48.01 88.2 49.24 39.1 9.15 57.3 150 55 P \Y
25620 35.49 -32.71 68.2 44.54 39.1 9.15 57.3 150 55 A \%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-3456 Page Number : C13 of C73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5904.68 72.7 -15.5 88.2 59.31 35.09 13.15 | 34.85 216 350 P H
5923.24 60.92 -7.28 68.2 47.56 35.05 13.17 34.86 216 350 A H
* 5965 110.43 - - 97.05 35.06 13.2 34.88 216 350 P H
802.11ax | * 5965 103.06 - - 89.68 | 3506 | 132 | 3488 | 216 | 350 | A | H
HE40 H
Partial H
242/61 5914.92 81.82 -6.38 88.2 68.44 35.07 13.16 34.85 128 23 P \%
CHO3 5916.2 63.44 | -4.76 68.2 50.06 | 35.07 | 13.16 | 34.85 | 128 | 23 AV
5965MHz | « 5965 113.73 - - 10035 | 35.06 | 132 | 3483 | 128 | 23 | P | V
* 5965 106.19 - - 92.81 35.06 13.2 34.88 128 23 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C14 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5920.04 58.73 | -29.47 88.2 45.36 35.06 13.17 | 34.86 | 190 | 350 P H
5921.96 50.66 -17.54 68.2 37.29 35.06 13.17 34.86 190 350 A H
* 5985 108.59 - - 95.12 35.14 13.22 | 34.89 | 190 | 350 P H
* 5985 100.31 - - 86.84 35.14 13.22 | 34.89 | 190 | 350 A | H
802.11ax H
HES8O0 Full H
CH 07 5905.32 61.7 -26.5 88.2 48.31 35.09 13.15 34.85 152 24 P \%
5985MHz 5915.56 55.33 | -12.87 68.2 4195 | 3507 | 13.16 | 34.85 | 152 | 24 AV
* 5985 112.57 - - 99.1 35.14 13.22 34.89 152 24 P \%
* 5985 103.18 - - 89.71 35.14 13.22 34.89 152 24 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C150of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
7980 48.32 -39.88 88.2 53.56 35.84 16.54 57.62 100 24 P H
7980 44.57 -23.63 68.2 49.81 35.84 16.54 | 57.62 | 100 24 A | H
11970 47.43 -26.57 74 455 38.84 19.24 56.15 - - P H
17955 52.14 -21.86 74 42.28 41.53 23.45 55.12 100 0 P H
17955 43.81 -10.19 54 33.95 41.53 23.45 55.12 100 0 A H
23940 39.74 -34.26 74 51.82 38.56 7.42 58.06 150 44 P H
23940 36.11 -17.89 54 48.19 38.56 7.42 58.06 150 44 A H
H
H
H
802.11ax H
HES8O Full H
CH 07 7980 4556 | -42.64 88.2 50.8 35.84 16.54 | 57.62 | 183 0 P |V
5985MHz 7980 4094 |-27.26| 68.2 46.18 | 35.84 | 16.54 | 57.62 | 183 0 AV
11970 46.37 -27.63 74 44.44 38.84 19.24 56.15 - - P \%
17955 50.74 -23.26 74 40.88 41.53 23.45 55.12 100 0 P \%
17955 41.81 -12.19 54 31.95 41.53 23.45 55.12 100 0 A \%
23940 39.55 |-34.45 74 51.63 38.56 7.42 58.06 | 150 52 P |V
23940 35.33 -18.67 54 47.41 38.56 7.42 58.06 150 52 A \%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C16 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
8300 49.06 -24.94 74 54.34 35.7 16.58 57.56 100 24 P H
8300 46.42 -7.58 54 51.7 35.7 16.58 57.56 100 24 A H
12450 46.23 -27.77 74 44.04 39.1 19.56 56.47 - - P H
18675 45.63 -28.37 74 63.18 375 4.72 59.77 150 68 P H
18675 37.09 -16.91 54 54.64 375 4.72 59.77 150 68 A H
24900 48.13 -40.07 88.2 58.12 39.1 8.39 57.48 150 47 P H
24900 46.72 -21.48 68.2 56.71 39.1 8.39 57.48 | 150 47 A | H
H
H
H
802.11ax H
HES8O Full H
CH 55 8300 4476 | -29.24 74 50.04 35.7 16.58 | 57.56 | 183 | 360 P |V
6225MHz 8300 4142 | -12.58 54 46.7 35.7 16.58 | 57.56 | 183 | 360 | A | V
12450 46.11 -27.89 74 43.92 39.1 19.56 56.47 - - P \%
18675 38.19 -35.81 74 55.74 37.5 4.72 59.77 100 7 P \%
18675 30.56 -23.44 54 48.11 375 4.72 59.77 100 7 A \%
24900 41.38 | -46.82 88.2 51.37 39.1 8.39 57.48 | 100 60 P |V
24900 36.5 -31.7 68.2 46.49 39.1 8.39 57.48 100 60 A \%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C17 of C73
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
8513.3 48.34 -39.86 88.2 53.14 35.9 16.85 57.55 100 24 P H
8513.3 45.26 -22.94 68.2 50.06 35.9 16.85 | 57.55 | 100 24 A H
12770 46.34 -41.86 88.2 44.42 39.28 19.77 57.13 - - P H
19155 41.34 -32.66 74 58.48 37.78 4.98 59.9 150 51 P H
19155 34.49 -19.51 54 51.63 37.78 4.98 59.9 150 51 A H
25540 44.95 -43.25 88.2 54.2 38.98 9.07 57.3 150 48 P H
25540 42.42 -25.78 68.2 51.67 38.98 9.07 57.3 150 48 A H
H
H
H
802.11ax H
HES8O Full H
CH 87 8513.3 44.95 -43.25 88.2 49.75 35.9 16.85 | 57.55 | 183 | 360 P \Y
6385MHz 8513.3 4124 |-26.96| 68.2 46.04 35.9 16.85 | 5755 | 183 | 360 | A | V
12770 47.62 -40.58 88.2 45.7 39.28 19.77 57.13 - - P \%
19155 37.38 -36.62 74 54.52 37.78 4.98 59.9 150 59 P \Y
19155 30.14 -23.86 54 47.28 37.78 4.98 59.9 150 59 A \%
25540 40.99 -47.21 88.2 50.24 38.98 9.07 57.3 150 19 P \Y
25540 35.12 -33.08 68.2 44.37 38.98 9.07 57.3 150 19 A \%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C18 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
5879.72 74.41 -13.79 88.2 61.05 35.06 13.13 34.83 211 351 P H
5923.24 62.09 -6.11 68.2 48.73 35.05 13.17 34.86 211 351 A H
* 5985 109.52 - - 96.05 35.14 13.22 | 34.89 211 351 P H
802.11ax * 5985 100.71 - - 87.24 35.14 13.22 34.89 211 351 A H
HES0 H
Partial H
484/65 5925 82.47 -5.73 88.2 69.11 35.05 13.17 | 34.86 135 25 P \%
CH 07 5924.52 66.69 | -1.51 68.2 53.33 | 3505 | 13.17 | 34.86 | 135 | 25 AV
5985MHz | « 5985 110.39 - - 96.92 | 3514 | 1322 | 3489 | 135 | 25 | P | V
* 5985 103.59 - - 90.12 35.14 13.22 | 34.89 135 25 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C19 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5913 65.82 -22.38 88.2 52.44 35.07 13.16 | 34.85 | 227 | 344 P H
5911.72 57.35 -10.85 68.2 43.96 35.08 13.16 34.85 227 344 A H
* 6025 106 - - 92.27 35.35 13.27 | 3489 | 227 | 344 P H
* 6025 98.32 - - 84.59 35.35 13.27 | 3489 | 227 | 344 A | H
802.11ax H
HE160 Full H
CH 15 5907.24 69.4 -18.8 88.2 56 35.09 13.16 | 34.85 | 119 8 P |V
6025MHz 5919.4 61.39 | -6.81 68.2 48.01 | 3506 | 13.17 | 34.85 | 119 8 AV
* 6025 110.43 - - 96.7 35.35 13.27 34.89 119 8 P \%
* 6025 100.83 - - 87.1 35.35 13.27 | 34.89 | 119 8 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C20 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
8033.3 47.67 -26.33 74 52.87 35.87 16.53 57.6 100 24 P H
8033.3 43.19 | -10.81 54 48.39 35.87 16.53 57.6 100 24 A | H
12050 45.87 -28.13 74 43.72 39 19.29 56.14 - - P H
18075 49.64 -24.36 74 67.35 375 4.4 59.61 150 82 P H
18075 39.36 -14.64 54 57.07 375 4.4 59.61 150 82 A H
24100 42.48 -45.72 88.2 53.99 38.9 7.55 57.96 150 47 P H
24100 38.98 |-29.22 68.2 50.49 38.9 7.55 57.96 | 150 47 A | H
H
H
H
802.11ax H
HE160 Full H
CH 15 8033.3 44 -30 74 49.2 35.87 16.53 57.6 183 0 P |V
6025MHz 8033.3 4029 |-13.71 54 4549 | 3587 | 16.53 | 57.6 | 183 0 AV
12050 45.98 -28.02 74 43.83 39 19.29 56.14 - - P \%
18075 38.51 -35.49 74 56.22 37.5 4.4 59.61 150 12 P \%
18075 30.96 -23.04 54 48.67 375 4.4 59.61 150 12 A \%
24100 39.87 -48.33 88.2 51.38 38.9 7.55 57.96 | 150 | 339 P |V
24100 36.22 -31.98 68.2 47.73 38.9 7.55 57.96 150 339 A \%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C21 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
8246.6 48.73 -25.27 74 54.06 35.81 16.43 57.57 100 24 P H
8246.6 46.06 -7.94 54 51.39 35.81 16.43 57.57 100 24 A H
12370 45.43 -28.57 74 43.33 39 195 56.4 - - P H
18555 43.67 -30.33 74 61.14 37.59 4.66 59.72 150 61 P H
18555 33.72 -20.28 54 51.19 37.59 4.66 59.72 150 61 A H
24740 48.95 -39.25 88.2 59.29 39.04 8.23 57.61 150 47 P H
24740 47.08 -21.12 68.2 57.42 39.04 8.23 57.61 150 47 A H
H
H
H
802.11ax H
HE160 Full H
CH 47 8246.6 44.13 -29.87 74 49.46 35.81 16.43 57.57 183 360 P \%
6185MHz 8246.6 40.47 | -13.53 54 45.8 3581 | 16.43 | 5757 | 183 | 360 | A | V
12370 46.29 -27.71 74 44.19 39 195 56.4 - - P \%
18555 35.72 -38.28 74 53.19 37.59 4.66 59.72 | 150 8 P |V
18555 28.35 -25.65 54 45.82 37.59 4.66 59.72 150 8 A \%
24740 41.06 -47.14 88.2 51.4 39.04 8.23 57.61 150 59 P \%
24740 37.44 -30.76 68.2 47.78 39.04 8.23 57.61 150 59 A \%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C22 of C73

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
8460 49.72 -24.28 74 54.49 35.9 16.86 57.53 100 24 P H
8460 46.33 -7.67 54 51.1 35.9 16.86 57.53 100 24 A H
12690 46.73 -27.27 74 44.76 39.2 19.72 56.95 - - P H
19035 40.14 -33.86 74 57.43 37.7 491 59.9 150 51 P H
19035 33.55 -20.45 54 50.84 37.7 491 59.9 150 51 A H
25370 44.56 -43.64 88.2 53.76 39.24 8.89 57.33 150 40 P H
25370 41.78 -26.42 68.2 50.98 39.24 8.89 57.33 | 150 40 A H
H
H
H
802.11ax H
HE160 Full H
CH 79 8460 46.85 -27.15 74 51.62 35.9 16.86 | 57.53 | 183 0 P \Y
6345MHz 8460 4329 |-10.71 54 48.06 35.9 16.86 | 57.53 | 183 0 AV
12690 46.75 -27.25 74 44.78 39.2 19.72 56.95 - - P \%
19035 35.86 -38.14 74 53.15 37.7 491 59.9 150 67 P \Y,
19035 28.76 -25.24 54 46.05 37.7 491 59.9 150 67 A \%
25380 39.9 -48.3 88.2 49.06 39.26 8.9 57.32 | 150 57 P \Y,
25380 34.51 -33.69 68.2 43.67 39.26 8.9 57.32 150 57 A \%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-3456 Page Number : C23 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5898.28 79.04 -9.16 88.2 65.63 35.1 13.15 | 34.84 222 352 P H
5902.76 63 -5.2 68.2 49.61 35.09 13.15 34.85 222 352 A H
* 6025 103.68 - - 89.95 35.35 13.27 | 34.89 222 352 P H
802.11ax | * 6025 96.59 - - 82.86 | 3535 | 13.27 | 3489 | 222 | 352 | A | H
HE160 H
Partial H
996/67 5901.48 82.29 -5.91 88.2 68.88 35.1 13.15 | 34.84 126 21 P \%
CH 15 5900.84 66.96 | -1.24 68.2 53.55 35.1 13.15 | 34.84 | 126 | 21 AV
6025MHz | « 6025 108.99 - - 9526 | 3535 | 1327 | 3489 | 126 | 21 | P | V
* 6025 100.84 - - 87.11 35.35 13.27 34.89 126 21 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C24 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 6 6425~6525MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
8580 47.15 -41.05 88.2 52.05 35.9 16.87 | 57.67 100 24 P H
8580 4349 |-24.71 68.2 48.39 35.9 16.87 | 57.67 | 100 24 A | H
12870 46.75 -41.45 88.2 44.93 39.34 19.84 | 57.36 - - P H
19305 35.53 -38.47 74 52.56 37.81 5.06 59.9 - - P H
25740 47.26 | -40.94 88.2 56.2 39.08 9.28 57.3 150 57 P | H
25740 4486 |-23.34 68.2 53.8 39.08 9.28 57.3 150 57 A | H
H
H
H
H
H
802.11a
H
CH 97
8580 44.63 |-43.57 88.2 49.53 35.9 16.87 | 57.67 | 183 | 360 P |V
6435MHz
8580 40.94 | -27.26 68.2 45.84 35.9 16.87 | 5767 | 183 | 360 | A | V
12870 46.56 -41.64 88.2 44.74 39.34 19.84 | 57.36 - - P \Y,
19305 3343 | -40.57 74 50.46 37.81 5.06 59.9 - - P |V
\%
\Y,
\%
\Y,
\%
\%
\Y,
\%
TEL : 886-3-327-3456 Page Number : C250of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
8633.3 47.22 -40.98 88.2 52.23 35.83 16.93 | 57.77 100 24 P H
8633.3 4319 |-25.01 68.2 48.2 35.83 16.93 | 57.77 | 100 24 A | H
12950 47.19 -41.01 88.2 45.33 39.5 19.9 57.54 - - P H
19425 34.91 -39.09 74 51.54 38.15 5.12 59.9 - - P H
25900 46.35 -41.85 88.2 55.1 39.1 9.45 57.3 150 50 P H
25900 44.24 -23.96 68.2 52.99 390.1 9.45 57.3 150 50 A H
H
H
H
H
H
802.11a
H
CH 105
8633.3 4452 |-43.68 88.2 49.53 35.83 16.93 | 57.77 | 183 | 360 P |V
6475MHz
8633.3 41.09 |-27.11 68.2 46.1 35.83 16.93 | 57.77 | 183 | 360 | A | V
12950 46.64 -41.56 88.2 44.78 39.5 19.9 57.54 - - P \Y
19425 36.13 -37.87 74 52.76 38.15 5.12 59.9 - - P \Y,
\%
\Y,
\%
\Y,
\%
\%
\Y,
\%
TEL : 886-3-327-3456 Page Number : C26 of C73

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
8686.6 47.32 -40.88 88.2 52.34 35.8 17.05 | 57.87 100 24 P H
8686.6 44.03 -24.17 68.2 49.05 35.8 17.05 | 57.87 100 24 A H
13030 46.01 -42.19 88.2 44.59 39.12 19.96 | 57.66 - - P H
19545 35.25 -38.75 74 52.24 37.72 5.19 59.9 - - P H
26060 45.67 -42.53 88.2 54.7 38.78 9.51 57.32 150 51 P H
26060 43.27 -24.93 68.2 52.3 38.78 9.51 57.32 150 51 A H
H
H
H
H
H
802.11a
H
CH 113
8686.6 44.23 -43.97 88.2 49.25 35.8 17.05 | 57.87 183 360 P \Y,
6515MHz
8686.6 41.01 -27.19 68.2 46.03 35.8 17.05 | 57.87 183 360 A \%
13030 46.29 -41.91 88.2 44.87 39.12 19.96 | 57.66 - - P \Y,
19545 33.81 -40.19 74 50.8 37.72 5.19 59.9 - - P V
\%
V
\%
V
\%
\%
V
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number 1 C27 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 6 6425~6525MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
8580 49.08 -39.12 88.2 53.98 35.9 16.87 57.67 100 25 P H
8580 4485 | -23.35 68.2 49.75 35.9 16.87 | 57.67 | 100 25 A | H
12870 46.46 -41.74 88.2 44.64 39.34 19.84 57.36 - - P H
19305 34.86 -39.14 74 51.89 37.81 5.06 59.9 - - P H
25740 46.1 -42.1 88.2 55.04 39.08 9.28 57.3 150 50 P H
25740 43.46 -24.74 68.2 52.4 39.08 9.28 57.3 150 50 A H
H
H
H
H
802.11ax H
HE20 Full H
CH 97 12870 46.75 -41.45 88.2 44.93 39.34 19.84 57.36 - - P \%
6435MHz 19305 33.52 | -40.48 74 50.55 | 37.81 5.06 59.9 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C28 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
8633.6 47.89 -40.31 88.2 52.89 35.83 16.94 57.77 400 14 P H
8633.6 4466 | -23.54 68.2 49.66 35.83 16.94 | 57.77 | 400 14 A | H
12950 46.79 -41.41 88.2 44.93 39.5 19.9 57.54 - - P H
19425 35.03 -38.97 74 51.66 38.15 5.12 59.9 - - P H
25900 45.85 -42.35 88.2 54.6 39.1 9.45 57.3 150 51 P H
25900 43.35 -24.85 68.2 521 39.1 9.45 57.3 150 51 A H
H
H
H
H
802.11ax H
HE20 Full H
CH 105 8633.6 4519 | -43.01 88.2 50.19 35.83 16.94 | 57.77 - - P |V
6475MHz 12950 47.07 |-41.13| 882 45.21 39.5 19.9 | 57.54 - - P |V
19425 35.04 |-38.96 74 51.67 38.15 5.12 59.9 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C29 of C73

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
8686.6 46.15 -42.05 88.2 51.17 35.8 17.05 57.87 100 27 P H
8686.6 43.58 -24.62 68.2 48.6 35.8 17.05 | 57.87 | 100 27 A H
13030 46.3 -41.9 88.2 44.88 39.12 19.96 57.66 - - P H
19545 35.68 -38.32 74 52.67 37.72 5.19 59.9 - - P H
26060 46.29 -41.91 88.2 55.32 38.78 9.51 57.32 | 150 51 P H
26060 43.33 -24.87 68.2 52.36 38.78 9.51 57.32 150 51 A H
H
H
H
H
802.11ax H
HE20 Full H
CH 113 8686.6 44.82 -43.38 88.2 49.84 35.8 17.05 | 57.87 | 253 | 347 P \Y
6515MHz 8686.6 40.48 |-27.72| 68.2 45.5 35.8 17.05 | 57.87 | 253 | 347 | A | V
13030 46.35 -41.85 88.2 44.93 39.12 19.96 | 57.66 - - P \Y,
19545 34.27 -39.73 74 51.26 37.72 5.19 59.9 - - P \%
26060 39.57 -48.63 88.2 48.6 38.78 9.51 57.32 150 52 P \%
26060 33.37 -34.83 68.2 42.4 38.78 9.51 57.32 | 150 52 A |V
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C30 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 6 6425~6525MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
8593.3 46.14 -42.06 88.2 51.08 35.9 16.86 57.7 100 27 P H
8593.3 43.09 -25.11 68.2 48.03 35.9 16.86 57.7 100 27 A | H
12890 47.13 -41.07 88.2 45.31 39.38 19.85 57.41 - - P H
19335 34.46 -39.54 74 51.42 37.87 5.07 59.9 - - P H
25780 45.76 -42.44 88.2 54.7 39.04 9.32 57.3 150 49 P H
25780 43.46 -24.74 68.2 52.4 39.04 9.32 57.3 150 49 A H
H
H
H
H
802.11ax H
HE40 Full H
CH 99 12890 45.74 -42.46 88.2 43.92 39.38 19.85 57.41 - - P \%
6445MHz 19335 33.21 | -40.79 74 50.17 | 37.87 5.07 59.9 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C310f C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
8646.6 47.27 -40.93 88.2 52.3 35.81 16.96 57.8 100 32 P H

8646.6 43.37 -24.83 68.2 48.4 35.81 16.96 57.8 100 32 A | H

12970 46.18 -42.02 88.2 44.45 39.42 19.9 57.59 - - P H

19455 36.01 -37.99 74 52.78 37.99 5.14 59.9 - - P H

25940 46.61 | -41.59 88.2 55.4 39.02 9.49 57.3 150 49 P H

25940 43.76 -24.44 68.2 52.55 39.02 9.49 57.3 150 49 A H

H

H

H

H

802.11ax H
HE40 Full H
CH 107 8646.6 44.44 -43.76 88.2 49.47 35.81 16.96 57.8 253 347 P \%
6485MHz 8646.6 4057 |-27.63| 68.2 45.6 3581 | 16.96 | 57.8 | 253 | 347 | A |V
12970 45.57 -42.63 88.2 43.84 39.42 19.9 57.59 - - P \%

19455 35.29 |-38.71 74 52.06 37.99 5.14 59.9 - - P |V

\%

\%

\%

\%

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number : C32 0of C73

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
8700 47.68 -40.52 88.2 52.69 35.8 17.09 57.9 100 27 P H

8700 4408 | -24.12 68.2 49.09 35.8 17.09 57.9 100 27 A | H

13050 46.33 -41.87 88.2 45.01 39 19.98 57.66 - - P H

19575 35.08 -38.92 74 52.13 37.65 5.2 59.9 - - P H

26100 45.45 -42.75 88.2 54.6 38.7 9.49 57.34 150 50 P H

26100 42.7 -25.5 68.2 51.85 38.7 9.49 57.34 150 50 A H

H

H

H

H

802.11ax H
HE40 Full H
CH 115 8700 4431 | -43.89 88.2 49.32 35.8 17.09 57.9 253 | 347 P |V
6525MHz 8700 40.08 |-28.12| 68.2 45.09 35.8 17.09 | 579 | 253 | 347 | A |V
13050 46.87 -41.33 88.2 45.55 39 19.98 | 57.66 - - P |V

19575 34.44 | -39.56 74 51.49 37.65 5.2 59.9 - - P |V

\%

\%

\%

\%

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C330f C73

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

Band 6 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
8620 47.52 -40.68 88.2 5251 35.86 16.9 57.75 100 32 P H
8620 43.72 -24.48 68.2 48.71 35.86 16.9 57.75 | 100 32 A H
12930 46.38 -41.82 88.2 44.54 39.46 19.88 57.5 - - P H
19395 34.31 -39.69 74 50.84 38.26 511 59.9 - - P H
25860 45.81 -42.39 88.2 54.77 38.94 9.4 57.3 150 49 P H
25860 43.14 -25.06 68.2 52.1 38.94 9.4 57.3 150 49 A H
H
H
H
H
802.11ax H
HES8O Full H
CH 103 12930 46.83 -41.37 88.2 44.99 39.46 19.88 57.5 - - P \Y
6465MHz 19395 34.75 | -39.25 74 51.28 | 38.26 5.11 59.9 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C34 0of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
8673.3 46.31 -41.89 88.2 51.34 35.8 17.02 57.85 100 27 P H
8673.3 43.63 -24.57 68.2 48.66 35.8 17.02 | 57.85 | 100 27 A H
13010 46.24 -41.96 88.2 44.72 39.24 19.94 57.66 - - P H
19515 34.67 -39.33 74 51.56 37.84 5.17 59.9 - - P H
26020 46.22 -41.98 88.2 55.19 38.8 9.54 57.31 | 150 48 P H
26020 42.9 -25.3 68.2 51.87 38.8 9.54 57.31 | 150 48 A H
H
H
H
H
802.11ax H
HE160 Full H
CH 111 8673.3 44.33 -43.87 88.2 49.36 35.8 17.02 | 57.85 | 253 | 347 P \Y
6505MHz 8673.3 40.2 -28 68.2 45.23 35.8 17.02 | 57.85 | 253 | 347 | A | V
13010 45.74 -42.46 88.2 44.22 39.24 19.94 57.66 - - P \%
19515 33.87 -40.13 74 50.76 37.84 5.17 59.9 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C350f C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
8713.3 46.91 -41.29 88.2 51.94 35.83 17.06 | 57.92 100 26 P H
8713.3 4286 |-25.34 68.2 47.89 35.83 17.06 | 57.92 | 100 26 A | H
13070 50.16 -38.04 88.2 48.78 39.04 20 57.66 220 0 P H
13070 42.38 -25.82 68.2 41 39.04 20 57.66 220 0 A H
19605 40.6 -33.4 74 57.66 37.62 5.22 59.9 150 71 P | H
19605 31.41 -22.59 54 48.47 37.62 5.22 59.9 150 71 A H
26140 43.93 | -44.27 88.2 52.88 38.94 9.47 57.36 | 150 47 P | H
26140 40.94 -27.26 68.2 49.89 38.94 9.47 57.36 150 47 A H
H
H
H
802.11a
H
CH 117
8713.3 4464 |-43.56 88.2 49.67 35.83 17.06 | 57.92 | 253 | 347 P |V
6535MHz
8713.3 40.46 | -27.74 68.2 45.49 35.83 17.06 | 5792 | 253 | 347 | A | V
13070 49.01 |-39.19 88.2 47.63 39.04 20 57.66 | 100 23 P |V
13070 40.89 |-27.31 68.2 39.51 39.04 20 57.66 | 100 23 AV
19605 35.46 -38.54 74 52.52 37.62 5.22 59.9 - - P \%
26140 37.94 -50.26 88.2 46.89 38.94 9.47 57.36 - - P \Y,
\%
\Y,
\%
\%
\Y,
\%
TEL : 886-3-327-3456 Page Number : C36 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
8927.6 48.76 -39.44 88.2 53.96 36.04 17.08 | 58.32 100 18 P H
8927.6 4453 | -23.67 68.2 49.73 36.04 17.08 | 58.32 | 100 18 A | H
13390 52.16 -21.84 74 50.46 39.08 20.3 57.68 200 359 P H
13390 44.33 -9.67 54 42.63 39.08 20.3 57.68 200 359 A H
20085 36.77 |-37.23 74 53.65 37.56 5.48 59.92 - - P | H
26780 45.14 -43.06 88.2 53.47 40.08 9.09 57.5 150 80 P H
26780 41.89 |-26.31 68.2 50.22 40.08 9.09 57.5 150 80 A | H
H
H
H
H
802.11a
H
CH 149
8927.6 47.18 |-41.02 88.2 52.38 36.04 17.08 | 58.32 | 301 | 166 P |V
6695MHz
8927.6 40.96 | -27.24 68.2 46.16 36.04 17.08 | 5832 | 301 | 166 | A | V
13390 50.79 | -23.21 74 49.09 39.08 20.3 57.68 | 127 0 P |V
13390 43.21 -10.79 54 41.51 39.08 20.3 57.68 127 0 A \Y,
20085 35.23 -38.77 74 52.11 37.56 5.48 59.92 - - P \%
26780 4356 |-44.64 88.2 51.89 40.08 9.09 57.5 150 | 320 P |V
26780 35.86 -32.34 68.2 44.19 40.08 9.09 57.5 150 320 A \%
\Y,
\%
\%
\Y,
\%
TEL : 886-3-327-3456 Page Number : C37 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
9166.4 48.64 -25.36 74 53.92 36.17 17.44 | 58.89 | 100 49 P H
9166.4 44.33 -9.67 54 49.61 36.17 17.44 | 58.89 | 100 49 A H
13750 55.07 -33.13 88.2 52.77 39.1 20.62 | 57.42 | 188 335 P H
13750 47 -21.2 68.2 44.7 39.1 20.62 | 57.42 | 188 335 A H
20625 48.11 -25.89 74 64.74 37.6 5.8 60.03 | 150 61 P H
20625 38.57 -15.43 54 55.2 37.6 5.8 60.03 | 150 61 A H
H
H
H
H
H
802.11a
H
CH 185
9166.4 46.39 -27.61 74 51.67 36.17 17.44 | 58.89 | 301 58 P \Y,
6875MHz
9166.4 40.97 -13.03 54 46.25 36.17 17.44 | 58.89 | 301 58 A \Y
13750 52 -36.2 88.2 49.7 39.1 20.62 | 57.42 | 299 0 P \Y,
13750 44.3 -23.9 68.2 42 39.1 20.62 | 57.42 | 299 0 A V
20625 38.27 -35.73 74 54.9 37.6 5.8 60.03 | 150 | 354 P \Y
20625 31.27 -22.73 54 47.9 37.6 5.8 60.03 | 150 | 354 A \Y,
\Y
\Y,
\Y
\Y
\Y,
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C38 of C73



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

8713.3 48.28 -39.92 88.2 53.31 35.83 17.06 57.92 100 28 P H

8713.3 4429 | -23.91 68.2 49.32 35.83 17.06 | 57.92 | 100 28 A | H

13070 50.91 -37.29 88.2 49.53 39.04 20 57.66 220 0 P H

13070 42.99 -25.21 68.2 41.61 39.04 20 57.66 220 0 A H

19605 40.9 -33.1 74 57.96 37.62 5.22 59.9 150 73 P H

19605 32.02 -21.98 54 49.08 37.62 5.22 59.9 150 73 A | H

26140 44.12 -44.08 88.2 53.07 38.94 9.47 57.36 | 150 48 P H

26140 41.14 -27.06 68.2 50.09 38.94 9.47 57.36 150 48 A H

H

H

802.11ax H

HE20 Full H

CH 117 8713.3 46.1 -42.1 88.2 51.13 35.83 17.06 57.92 250 346 P \%

6535MHz 8713.3 40.63 |-27.57| 68.2 4566 | 35.83 | 17.06 | 57.92 | 250 | 346 | A | V

13070 49.15 -39.05 88.2 47.77 39.04 20 57.66 100 27 P \%

13070 41.51 -26.69 68.2 40.13 39.04 20 57.66 100 27 A \%

19605 36.96 -37.04 74 54.02 37.62 5.22 59.9 - - P \%

26140 43.17 -45.03 88.2 52.12 38.94 9.47 57.36 150 52 P \%

26140 38.23 -29.97 68.2 47.18 38.94 9.47 57.36 150 52 A \%

\%

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number : C39 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

8927.6 49.6 -38.6 88.2 54.8 36.04 17.08 58.32 108 17 P H

8927.6 4555 | -22.65 68.2 50.75 36.04 17.08 | 58.32 | 108 17 A | H

13390 51.61 -22.39 74 49.91 39.08 20.3 57.68 201 354 P H

13390 44.23 -9.77 54 42.53 39.08 20.3 57.68 201 354 A H

20085 36.99 |-37.01 74 53.87 37.56 5.48 59.92 - - P H

26780 44.17 -44.03 88.2 525 40.08 9.09 57.5 150 84 P H

26780 4099 | -27.21 68.2 49.32 40.08 9.09 57.5 150 84 A | H

H

H

H

802.11ax H

HE20 Full H

CH 149 8927.6 46.63 | -41.57 88.2 51.83 36.04 17.08 | 58.32 | 300 | 166 P |V

6695MHz 8927.6 40.85 |-27.35| 68.2 46.05 | 36.04 | 17.08 | 58.32 | 300 | 166 | A | V

13390 50.15 |-23.85 74 48.45 39.08 20.3 57.68 | 128 0 P |V

13390 42.87 -11.13 54 41.17 39.08 20.3 57.68 128 0 A \%

20085 34.67 -39.33 74 51.55 37.56 5.48 59.92 - - P \%

26780 41.29 | -46.91 88.2 49.62 40.08 9.09 57.5 150 69 P |V

26780 34.89 -33.31 68.2 43.22 40.08 9.09 57.5 150 69 A \%

\%

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number : C40 of C73

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
9166.4 49.27 -24.73 74 54.55 36.17 17.44 58.89 100 47 P H
9166.4 45.17 -8.83 54 50.45 36.17 17.44 58.89 100 47 A H
13750 53.15 -35.05 88.2 50.85 39.1 20.62 57.42 198 355 P H
13750 45.16 -23.04 68.2 42.86 39.1 20.62 57.42 198 355 A H
20625 48.81 -25.19 74 65.44 37.6 5.8 60.03 | 150 89 P H
20625 38.19 -15.81 54 54.82 37.6 5.8 60.03 150 89 A H
27500 41.57 -46.63 88.2 50.81 39.7 8.66 57.6 150 72 P H
27500 37.9 -30.3 68.2 47.14 39.7 8.66 57.6 150 72 A H
H
H
802.11ax H
HE20 Full H
CH 185 9166.4 46.88 -27.12 74 52.16 36.17 17.44 58.89 300 54 P \%
6875MHz 9166.4 4231 | -11.69 54 4759 | 36.17 | 17.44 | 58.89 | 300 | 54 AV
13750 50.72 -37.48 88.2 48.42 39.1 20.62 57.42 296 0 P \%
13750 42.94 -25.26 68.2 40.64 39.1 20.62 57.42 296 0 A \%
20625 42.01 -31.99 74 58.64 37.6 5.8 60.03 150 0 P \%
20625 32.01 -21.99 54 48.64 37.6 5.8 60.03 | 150 0 A |V
27500 36.05 -52.15 88.2 45.29 39.7 8.66 57.6 P \%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C41 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

13130 50.14 -38.06 88.2 48.71 39.04 20.06 57.67 221 0 P H

13130 41.57 -26.63 68.2 40.14 39.04 20.06 | 57.67 | 221 0 A | H

19695 371 -36.9 74 54.02 37.71 5.27 59.9 - - P H

26260 43.12 -45.08 88.2 51.98 39.14 9.4 57.4 150 48 P H

26260 4049 | -27.71 68.2 49.35 39.14 9.4 57.4 150 48 A | H

H

H

H

H

H

802.11ax H

HE40 Full H

CH 123 13130 48.68 | -39.52 88.2 47.25 39.04 20.06 | 57.67 | 100 19 P |V

6565MHz 13130 41.1 -27.1 68.2 39.67 | 39.04 | 20.06 | 57.67 | 100 | 19 | A | V

19695 33.87 -40.13 74 50.79 37.71 5.27 59.9 - - P \%

26260 43.64 -44.56 88.2 52.5 39.14 9.4 57.4 150 52 P \%

26260 39.01 -29.19 68.2 47.87 39.14 9.4 57.4 150 52 A \%

\%

\%

\%

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number : C42 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13370 51.27 -22.73 74 49.43 39.24 20.27 57.67 204 357 P H
13370 42.71 -11.29 54 40.87 39.24 20.27 57.67 204 357 A H
20055 35.07 -38.93 74 51.84 37.68 5.46 59.91 - - P H
26740 44.05 -44.15 88.2 52.08 40.36 9.11 57.5 150 79 P H
26740 40.8 -27.4 68.2 48.83 40.36 9.11 57.5 150 79 A | H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 147 13370 50.36 -23.64 74 48.52 39.24 20.27 57.67 129 0 P \%
6685MHz 13370 4152 | -12.48 54 39.68 | 39.24 | 20.27 | 57.67 | 129 0 AV
20055 34.52 -39.48 74 51.29 37.68 5.46 59.91 - - P |V
26740 37.63 | -50.57 88.2 45.66 40.36 9.11 57.5 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C43 of C73

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
13770 51.91 -36.29 88.2 49.64 39.02 20.64 | 57.39 203 356 P H
13770 43.24 | -24.96 68.2 40.97 39.02 20.64 | 5739 | 203 | 356 | A | H
20655 44.88 -29.12 74 61.48 37.62 5.81 60.03 150 78 P H
20655 35.27 -18.73 54 51.87 37.62 5.81 60.03 150 78 A H
27540 41.72 | -46.48 88.2 51.1 39.62 8.63 57.63 | 150 72 P | H
27540 37.33 -30.87 68.2 46.71 39.62 8.63 57.63 150 72 A H
H
H
H
H
802.11ax H
HEA40 Full H
CH 187 13770 50.34 | -37.86 88.2 48.07 39.02 20.64 | 57.39 | 300 0 P |V
6885MHz 13770 4221 |-2599| 682 39.94 | 39.02 | 20.64 | 57.39 | 300 0 AV
20655 37.65 | -36.35 74 54.25 37.62 5.81 60.03 - - P |V
27540 36.81 | -51.39 88.2 46.19 39.62 8.63 57.63 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-3456 Page Number : C44 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13250 48.57 -25.43 74 46.88 39.2 20.16 57.67 196 345 P H
13250 40.17 -13.83 54 38.48 39.2 20.16 | 57.67 | 196 | 345 A | H
19875 34.88 -39.12 74 51.82 37.6 5.36 59.9 - - P H
26500 42.94 -45.26 88.2 51.79 394 9.25 57.5 150 331 P H
26500 39.28 |-28.92 68.2 48.13 394 9.25 57.5 150 | 331 A | H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 135 13250 47.1 -26.9 74 45.41 39.2 20.16 57.67 - - P \%
6625MHz 19875 33.98 | -40.02 74 50.92 37.6 5.36 59.9 - - P |V
26500 37.79 |-50.41 88.2 46.64 394 9.25 57.5 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C45 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13410 48.35 -39.85 88.2 46.72 39 20.31 57.68 - - P H
20112 34.77 -39.23 74 51.69 37.5 55 59.92 - - P H
26820 44.74 -43.46 88.2 53.3 39.88 9.06 57.5 150 80 P H
26820 41.79 -26.41 68.2 50.35 39.88 9.06 57.5 150 80 A H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 151 13410 47.98 | -40.22 88.2 46.35 39 20.31 | 57.68 - - P |V
6705MHz 20115 35.43 | -38.57 74 52.35 375 5.5 59.92 - - P |V
26820 37.59 |-50.61 88.2 46.15 39.88 9.06 57.5 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C46 of C73

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13730 50.29 -37.91 88.2 48.02 39.1 20.61 57.44 202 337 P H
13730 42.77 -25.43 68.2 40.5 39.1 20.61 | 57.44 | 202 | 337 A | H
20595 39.39 -34.61 74 56.06 37.57 5.78 60.02 150 88 P H
20595 32.71 -21.29 54 49.38 37.57 5.78 60.02 150 88 A H
27460 42.24 | -45.96 88.2 51.53 39.62 8.68 57.59 | 150 77 P H
27460 38.86 -29.34 68.2 48.15 39.62 8.68 57.59 150 77 A H
H
H
H
H
802.11ax H
HES8O Full H
CH 183 13730 48.67 -39.53 88.2 46.4 39.1 20.61 57.44 - - P \%
6865MHz 20595 35.46 | -38.54 74 52.13 | 37.57 5.78 | 60.02 - - P |V
27460 39.35 |-48.85 88.2 48.64 39.62 8.68 5759 | 150 | 314 P |V
27460 33.09 -35.11 68.2 42.38 39.62 8.68 5759 | 150 | 314 AV
\%
\%
\%
\%
\%
\%
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-3456 Page Number : C47 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13330 48.04 -25.96 74 46.03 39.44 20.24 57.67 - - P H
19995 35.23 -38.77 74 51.84 37.86 5.43 59.9 - - P H
26660 41.83 -46.37 88.2 49.81 40.36 9.16 57.5 150 81 P H
26660 37.6 -30.6 68.2 45.58 40.36 9.16 57.5 150 81 A H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 46.78 -27.22 74 44.77 39.44 20.24 57.67 - - P \%
6665MHz 19995 33.69 | -40.31 74 50.3 37.86 5.43 59.9 - - P |V
26660 36.48 |-51.72 88.2 44.46 40.36 9.16 57.5 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C48 of C73

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

13650 46.72 -41.48 88.2 44.81 38.9 20.53 57.52 - - P H

20475 36.51 -37.49 74 53.14 37.65 5.71 59.99 - - P H

27300 40.44 -47.76 88.2 49.62 39.6 8.78 57.56 150 80 P H

27300 35.94 -32.26 68.2 45.12 39.6 8.78 57.56 150 80 A H

H

H

H

H

H

H

802.11ax H

HE160 Full H

CH 175 13650 46.09 -42.11 88.2 44.18 38.9 20.53 57.52 - - P \%

6825MHz 20475 35.27 | -38.73 74 51.9 37.65 571 | 59.99 - - P |V

27300 35.58 |-52.62 88.2 44.76 39.6 8.78 57.56 - - P |V

\%

\%

\%

\%

\%

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C49 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 8 - 6875~7125MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 7115 91.19 - - 76.2 35.6 14.35 | 34.96 160 32 P H
* 7115 83.22 - - 68.23 35.6 14.35 | 34.96 160 32 A H
7125.055 60.64 -27.56 88.2 45.64 35.6 14.36 | 34.96 160 32 P H
7125.055 52.07 -16.13 68.2 37.07 35.6 14.36 | 34.96 160 32 A H
H
802.11a
H
CH 233
* 7115 97.27 - - 82.28 35.6 1435 | 34.96 | 233 23 P \%
7115MHz
* 7115 89.53 - - 74.54 35.6 14.35 | 34.96 | 233 23 A \Y,
7125.055 66.73 -21.47 88.2 51.73 35.6 14.36 | 34.96 | 233 23 P \%
7125.055 59.26 -8.94 68.2 44.26 35.6 14.36 | 34.96 | 233 23 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C50 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
13790 46.62 -41.58 88.2 44.4 38.94 20.65 | 57.37 - - P H
20685 3414 |-39.86 74 50.61 37.74 5.83 60.04 - - P | H
27580 39.98 -48.22 88.2 49.31 39.72 8.61 57.66 150 75 P H
27580 35.62 -32.58 68.2 44.95 39.72 8.61 57.66 150 75 A H
H
H
H
H
H
H
H
802.11a
H
CH 189
13790 46.8 -41.4 88.2 44.58 38.94 20.65 | 57.37 - - P \Y
6895MHz
20685 34.55 -39.45 74 51.02 37.74 5.83 60.04 - - P \%
27580 35.07 -53.13 88.2 44.4 39.72 8.61 57.66 - - P \Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\Y,
\%
TEL : 886-3-327-3456 Page Number : C51 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
13990 47.41 -40.79 88.2 44.77 38.96 20.84 | 57.16 - - P H
20985 35.06 |-38.94 74 51.08 38.07 6.01 60.1 - - P | H
27980 39.83 -48.37 88.2 49.9 39.54 8.37 57.98 150 81 P H
27980 35.11 -33.09 68.2 45.18 39.54 8.37 57.98 150 81 A H
H
H
H
H
H
H
H
802.11a
H
CH 209
13990 47.62 |-40.58 88.2 44.98 38.96 20.84 | 57.16 - - P |V
6995MHz
20985 34.9 -39.1 74 50.92 38.07 6.01 60.1 - - P |V
27980 34.98 | -53.22 88.2 45.05 39.54 8.37 57.98 - - P |V
\Y,
\%
\Y,
\%
\Y,
\%
\%
\Y,
\%
TEL : 886-3-327-3456 Page Number : C52 of C73

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
14230 47.05 -41.15 88.2 44.3 38.98 21.01 | 57.24 - - P H
21345 35.88 -38.12 74 51.62 37.86 6.22 59.82 - - P
28460 40.52 -47.68 88.2 50.69 39.64 8.56 58.37 | 150 76 P
28460 36.96 -31.24 68.2 47.13 39.64 8.56 58.37 | 150 76 A
802.11a
CH 233
14230 47.59 -40.61 88.2 44.84 38.98 21.01 | 57.24 - - P
7115MHz
21345 34.02 -39.98 74 49.76 37.86 6.22 59.82 - - P
28460 36.24 -51.96 88.2 46.41 39.64 8.56 58.37 - - P

K I KK KKK KKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C53 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7115 91.01 - - 76.02 35.6 14.35 34.96 158 33 P H
* 7115 82.01 - - 67.02 35.6 14.35 34.96 158 33 A H
7125.055 60.04 |-28.16 88.2 45.04 35.6 1436 | 34.96 | 158 33 P H
7125.055 49.88 | -18.32 68.2 34.88 35.6 1436 | 34.96 | 158 33 A | H
802.11ax H
HE20 Full H
CH 233 * 7115 95.57 - - 80.58 35.6 14.35 | 3496 | 100 | 337 P |V
7115MHz |« 7115 87.81 - - 72.82 35.6 1435 | 3496 | 100 | 337 | A | V
7125.055 66.04 | -22.16 88.2 51.04 35.6 14.36 | 34.96 | 100 | 337 P |V
7125.055 5499 | -13.21 68.2 39.99 35.6 14.36 | 34.96 | 100 | 337 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C54 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13790 46.91 -41.29 88.2 44.69 38.94 20.65 57.37 - - P H
20685 34.3 -39.7 74 50.77 37.74 5.83 60.04 - - P H
27580 40.05 -48.15 88.2 49.38 39.72 8.61 57.66 150 74 P H
27580 36.56 -31.64 68.2 45.89 39.72 8.61 57.66 150 74 A H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 189 13790 46.85 | -41.35 88.2 44.63 38.94 20.65 | 57.37 - - P |V
6895MHz 20685 35.15 | -38.85 74 51.62 | 37.74 5.83 | 60.04 - - P |V
27580 35.28 -52.92 88.2 44.61 39.72 8.61 57.66 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C55 0of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13990 47.07 -41.13 88.2 44.43 38.96 20.84 57.16 - - P H
20985 35.43 -38.57 74 51.45 38.07 6.01 60.1 - - P H
27980 39.52 -48.68 88.2 49.59 39.54 8.37 57.98 150 74 P H
27980 35.84 -32.36 68.2 45.91 39.54 8.37 57.98 150 74 A H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 209 13990 45.97 -42.23 88.2 43.33 38.96 20.84 | 57.16 - - P |V
6995MHz 20985 35.38 | -38.62 74 51.4 38.07 6.01 60.1 - - P |V
27980 35.09 -53.11 88.2 45.16 39.54 8.37 57.98 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C56 of C73

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
14230 47.29 -40.91 88.2 44.54 38.98 21.01 57.24 - - P H
21345 34.28 -39.72 74 50.02 37.86 6.22 59.82 - - P
28460 41.34 -46.86 88.2 51.51 39.64 8.56 58.37 150 75 P
28460 38.06 -30.14 68.2 48.23 39.64 8.56 58.37 150 75 A
802.11ax
HE20 Full
CH 233 14230 46.4 -41.8 88.2 43.65 38.98 21.01 57.24 - - P
7115MHz 21345 35.36 | -38.64 74 51.1 37.86 6.22 | 59.82 - - P
28460 35.46 -52.74 88.2 45.63 39.64 8.56 58.37 - - P

K I KK KKK KKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C57 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7115 92.19 - - 77.2 35.6 14.35 | 34.96 100 323 P H
* 7115 83.77 - - 68.78 35.6 14.35 34.96 100 323 A H
7125.055 62.14 -26.06 88.2 47.14 35.6 14.36 | 34.96 100 323 P H
802.11ax 7125.055 529 | -153 | 68.2 37.9 356 | 14.36 | 3496 | 100 | 323 | A | H
HE20 H
Partial H
106/54 * 7115 96.67 - - 81.68 35.6 14.35 | 34.96 203 27 P \%
CH 233 * 7115 90.61 - - 75.62 35.6 1435 | 3496 | 203 | 27 AV
7115MHz 7125.055 68.69 |-19.51| 88.2 5369 | 356 | 1436 | 3496 | 203 | 27 | P | V
7125.055 59.69 -8.51 68.2 44.69 35.6 14.36 | 34.96 203 27 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C58 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7085 91.95 - - 77.01 35.6 1432 | 3498 | 100 | 316 P H
* 7085 83.38 - - 68.44 35.6 14.32 34.98 100 316 A H
7160.815 53.82 -34.38 88.2 38.76 35.62 1439 | 3495 | 100 | 316 P H
7219.67 45.05 -23.15 68.2 29.78 35.74 14.45 34.92 100 316 A H
802.11ax H
HE40 Full H
CH 227 * 7085 98.84 - - 83.9 35.6 14.32 | 3498 | 100 | 343 P |V
7085MHz | * 7085 90.31 - - 75.37 35.6 1432 | 3498 | 100 | 343 | A | V
7216.69 53.23 -34.97 88.2 37.97 35.73 14.45 34.92 100 343 P \%
7227.865 44.88 -23.32 68.2 29.58 35.76 14.46 34.92 100 343 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C59 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13850 45.88 -42.32 88.2 43.78 38.7 20.71 57.31 - - P H
20775 35.64 |-38.36 74 52.22 37.6 5.88 60.06 - - P H
27700 41.47 -46.73 88.2 50.99 39.7 8.54 57.76 150 72 P H
27700 37.77 -30.43 68.2 47.29 39.7 8.54 57.76 150 72 A H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 195 13850 46.76 -41.44 88.2 44.66 38.7 20.71 57.31 - - P \%
6925MHz 20775 34.14 | -39.86 74 50.72 37.6 5.88 | 60.06 - - P |V
27700 35.41 -52.79 88.2 44.93 39.7 8.54 57.76 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C60 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
14010 46.99 -41.21 88.2 44.24 39.04 20.86 57.15 - - P H
21015 3478 |-39.22 74 50.81 38.04 6.02 60.09 - - P H
28020 39.99 -48.21 88.2 50.06 39.58 8.37 58.02 150 75 P H
28020 36.8 -31.4 68.2 46.87 39.58 8.37 58.02 150 75 A H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 211 14010 48.29 | -39.91 88.2 45.54 39.04 20.86 | 57.15 - - P |V
7005MHz 21015 36 -38 74 52.03 | 38.04 6.02 | 60.09 - - P |V
28020 35.06 |-53.14 88.2 45.13 39.58 8.37 58.02 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C61 of C73

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
14170 47.55 -40.65 88.2 44.65 39.16 20.96 57.22 - - P H
21255 34.93 -39.07 74 51.08 37.59 6.16 59.9 - - P
28340 41.63 -46.57 88.2 51.83 39.56 8.51 58.27 150 78 P
28340 38.26 -29.94 68.2 48.46 39.56 8.51 58.27 150 78 A
802.11ax
HE40 Full
CH 227 14170 46.64 -41.56 88.2 43.74 39.16 20.96 57.22 - - P
7085MHz 21255 3459 |-39.41 74 50.74 37.59 6.16 59.9 - - P
28340 34.72 -53.48 88.2 44.92 39.56 8.51 58.27 - - P

K I KK KKK KKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C62 of C73

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
* 7085 90.86 - - 75.92 35.6 14.32 | 34.98 100 320 P H
* 7085 83.97 - - 69.03 35.6 14.32 34.98 100 320 A H
7217.435 53.38 -34.82 88.2 38.12 35.73 14.45 | 34.92 100 320 P H
802.11ax 7203.28 4508 |-2312 682 29.87 | 3571 | 14.43 | 3493 | 100 | 320 | A | H
HE40 H
Partial H
242/62 * 7085 98.05 - - 83.11 35.6 14.32 | 34.98 100 338 P \%
CH 227 * 7085 91.3 - - 76.36 35.6 1432 | 3498 | 100 | 338 | A | V
7085MHz 7125.8 5252 |-35.68| 88.2 3752 | 356 | 1436 | 3496 | 100 | 338 | P | V
7241.275 45.12 -23.08 68.2 29.77 35.78 14.48 34.91 100 338 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR430824H

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7025 90.72 - - 75.81 35.65 14.26 35 100 | 309 P H
* 7025 82.72 - - 67.81 35.65 14.26 35 100 309 A H
7209.24 53.09 -35.11 88.2 37.86 35.72 14.44 | 3493 | 100 | 309 P H
7230.1 45.05 |-23.15 68.2 29.74 35.76 14.47 | 3492 | 100 | 309 A | H
802.11ax H
HES8O0 Full H
CH 215 * 7025 99.86 - - 84.95 35.65 14.26 35 176 | 342 P |V
7025MHz | * 7025 91.43 - - 76.52 | 3565 | 14.26 35 176 | 342 | A | V
7207.75 53.94 -34.26 88.2 38.71 35.72 14.44 34.93 176 342 P \%
7207.005 45.23 -22.97 68.2 30.01 35.71 14.44 34.93 176 342 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR430824H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13890 47.11 -41.09 88.2 44.93 38.7 20.75 57.27 - - P H
20835 35.68 |-38.32 74 52.19 37.64 5.92 60.07 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 199 13890 46.81 -41.39 88.2 44.63 38.7 20.75 57.27 - - P \%
6945MHz 20835 34.53 | -39.47 74 51.04 | 37.64 5.92 | 60.07 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
14050 47.91 -40.29 88.2 45 39.2 20.88 57.17 - - P H
21075 36.87 -37.13 74 52.9 37.95 6.06 60.04 150 61 P
21075 28.17 -25.83 54 442 37.95 6.06 60.04 150 61 A
28100 41.42 -46.78 88.2 51.6 39.5 8.4 58.08 150 77 P
28100 37.62 -30.58 68.2 47.8 395 8.4 58.08 150 77 A
802.11ax
HES8O0 Full
CH 215 14050 47.38 -40.82 88.2 44.47 39.2 20.88 57.17 - - P
7025MHz 21075 34.25 | -39.75 74 50.28 | 37.95 6.06 | 60.04 - - P

K I KK KKK KKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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FCC RADIO TEST REPORT

Report No. : FR430824H

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

FAX : 886-3-328-4978

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7025 96.3 - - 81.39 35.65 14.26 35 168 43 P H
* 7025 88.56 - - 73.65 35.65 14.26 35 168 43 A H
7133.995 53.43 -34.77 88.2 38.42 35.6 14.37 | 34.96 168 43 P H
802.11ax 7226.375 44.75 -23.45 68.2 29.46 35.75 14.46 34.92 168 43 A H
HES0 H
Partial H
484/66 * 7025 101.77 - - 86.86 35.65 14.26 35 122 347 P \%
CH 215 * 7025 93.84 - - 7893 | 3565 | 14.26 35 122 | 347 | A | V
7025MHz 7158.58 53.12 |-35.08| 88.2 38.06 | 3562 | 1439 | 3495 | 122 | 347 | P | V
7242.765 44.77 -23.43 68.2 29.41 35.79 14.48 34.91 122 347 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR430824H

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6985 93.65 - - 78.69 35.73 14.23 35 171 4 P H
* 6985 85.81 - - 70.85 35.73 14.23 35 171 4 A H
7222.65 53.61 |-34.59 88.2 38.32 35.75 1446 | 3492 | 171 4 P H
7214.455 45.16 -23.04 68.2 29.9 35.73 14.45 34.92 171 4 A H
802.11ax H
HE160 Full H
CH 207 * 6985 100.75 - - 85.79 35.73 14.23 35 134 | 332 P |V
6985MHz | 6985 92.71 - - 77.75 | 3573 | 14.23 35 134 | 332 | A | V
7211.475 54.16 -34.04 88.2 38.93 35.72 14.44 34.93 134 332 P \%
7127.29 46.24 -21.96 68.2 31.24 35.6 14.36 34.96 134 332 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13970 46.83 -41.37 88.2 44.3 38.88 20.83 57.18 - - P H
20955 36.61 -37.39 74 52.7 38.01 5.99 60.09 | 150 77 P H
20955 30.01 -23.99 54 46.1 38.01 5.99 60.09 150 77 A H
27940 40.66 -47.54 88.2 50.89 39.32 8.4 57.95 150 71 P H
27940 36.56 -31.64 68.2 46.79 39.32 8.4 57.95 | 150 71 A H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 207 13970 46.52 -41.68 88.2 43.99 38.88 20.83 | 57.18 - - P \Y
6985MHz 20955 35.72 | -38.28 74 51.81 | 38.01 5.99 | 60.09 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Report No. : FR430824H

Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

FAX : 886-3-328-4978

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 6985 94.27 - - 79.31 35.73 14.23 35 197 0 P H
* 6985 87.45 - - 72.49 35.73 14.23 35 197 0 A H
7139.21 54.22 -33.98 88.2 39.2 35.6 14.37 | 34.95 197 0 P H
802.11ax 7214.455 44.9 -23.3 68.2 29.64 | 3573 | 1445 | 3492 | 197 | © A | H
HE160 H
Partial H
996/68 * 6985 103.85 - - 88.89 35.73 14.23 35 119 360 P \%
CH 207 * 6985 94.97 - - 80.01 | 3573 | 14.23 35 119 | 360 | A |V
6985MHz 7138.465 6559 |-22.61| 88.2 5057 | 35.6 | 1437 | 3495 | 119 | 360 | P | V
7127.29 52.05 -16.15 68.2 37.05 35.6 14.36 | 34.96 119 360 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
90.21 30.33 |-13.17 43.5 43.76 14.68 1.8 29.91 - - P H
131.79 27.05 -16.45 43.5 37.32 17.45 2.14 29.86 - - P H
268.41 3445 | -11.55 46 42.18 19.08 3.01 29.82 - - P H
724.2 29.28 |-16.72 46 27.36 26.69 4.77 29.54 - - P H
867 32.36 -13.64 46 28.1 28.08 5.24 29.06 - - P H
954.5 33.58 |-12.42 46 27.39 29.42 5.41 28.64 - - P H
H
H
H
H
H

802.11ax
H

HEZ20 Full
L 30 30.44 -9.56 40 35.02 24.29 1.07 29.94 - - P |V
50.79 33.49 -6.51 40 47.89 14.14 1.38 29.92 - - P \%
88.59 284 -15.1 43.5 42.04 14.48 1.79 29.91 - - P \%
766.9 30.62 -15.38 46 28.01 27.11 491 29.41 - - P \%
877.5 32.49 -13.51 46 27.96 28.27 5.25 28.99 - - P \%
958.7 32.85 -13.15 46 26.3 29.72 5.43 28.6 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“n

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C72 0of C73
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FCC RADIO TEST REPORT

Report No. : FR430824H

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg)|(P/A)/(HIV)
802.11a 5925 55.45 |-3275| 882 | 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 88.2(dBuV/m)
=-32.75(dB)

For Average Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBuV/m)
2. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54 (dBpV/m) — 68.2(dBuV/m)
= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Appendix D. Radiated Spurious Emission Plots

Temperature : 23.5~26.5°C
Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 42.8~67.2%
TEL : 886-3-327-3456 Page Number : D1 of D90
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ssamonias. FCC RADIO TEST REPORT Report No

.+ FR430824H

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11a CHO1 5955MHz
6+7 Horizontal Fundamental
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FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO1 5955MHz

6+7
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Avg.
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FCC RADIO TEST REPORT

Repo

rt No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz
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Report No. : FR430824H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz
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SPORTON LAB.

Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)
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Report No. : FR430824H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 5955MHz
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Report No.

: FR430824H

Band 5 5925~6425MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 5965MHz

6+7

Horizontal

Fundamental

Peak
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Frequency (MHz)
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bo 1 | e
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+ RBW:1000.000KHz VEW:1.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H
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Condition  PEAK_BE(UNI_GE 3m HE_ANT_00075962 VERTICAL Conditon  PEAK(UNI)_GE 3m HF_ANT_00075562 VERTICAL
 RBWEL00D.000KHz VBW3000.000KHE SWTAUto RBWE1000.000KH VBW:3000.000KHz SWTAUL
) @Bovim) Date: 20240617 A @guvm) Date: 20240617
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Conditon £ AVG_BE(UNI)_GE 3m HE_ANT_00075562 VERTICAL Conditon { AVG(UNI)_GE 3m HE_ANT_00075562 VERTICAL
 RBWE1000.000KHz VWL 00OKH2 SWT:AUto  RBVIS1000.000KHz VW1, 000KH2 SWTAUt

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7

Horizontal Fundamental

A (@Buvim) Date: 2024.06-17
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1300) 1300

1200) 1200

1100)

10.0| .

1000 N o0
i /I WW e

WWJWMWWWMWMWNW oy o —~— W.J Wttt

Avg.

400 200 a2
s s
s aq
s s
e e w2 I S ;
et e
e J— e J—
o s At o2 voRzONTAL P o A —
v P e R A
Peak
oo P ourm R
s0q o
2oq o
od wod
o wod
o "
o "

) 700] AvG(uNI o€

. I | B

[ N—
400 e S

300] S0

200 200)

100] 100]

765 5900, 5000, 100, 5200, 5300, 5425 000 2000, 300, 4000, 5000, 5000, 7
Frequency (MHz) Frequency (MHz)
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Condition £ AVG_BE(UNII)_6 3m HE_ANT_00075962 HORIZONTAL Condition £ AVG(UNII)_GE 3m HE_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VEW:1.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7

Vertical

Fundamental
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Avg.

p—— vate 2024.06.17
130 1300
1200 1200
100 10
1000 100 |
904 a0 [—
] oo T E—H—]
700 700
60.0| h 60.0f
500 MMWWWMMMJMWMWM»» 5n.nM vt
100 400
200 s00)
200 200)
100 100
o5 ED oo, oo, E s oo 700 e 000, £ oo Ta0
Froquency (M) Froquoncy ()
sie ascroTHY sie aacro7HY
Conditon PEAK_BE(UNI)_GE 3m HF_ANT_00075962 VERTICAL Conditon PEAKUNII_GE 3 HF_ANT_00075362 VERTICAL
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RWAI000.000KHz VBW-1.000RHZ SWTAU0 RW:100.000KH VEW:1.000KHz SWTAUD

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

) (@Buvimy Date: 20240647 e aBovim) Dates 20240617
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Conditon  PEAK_BE(UNI)_6E 3m HF_ANT_00075562 HORIZONTAL Condition  PEAK(UNI)_6E 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000,000KHz VB:3000.000K Hz SWTiAuto  RBW:1000,000KHz VBW:3000.000KHz SWT:Auto
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REWA1000,000KHz VBW:2.000KHz SWTiAuto RBW:1000,000KHz VBW:2.000KHz SWTiAuto

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR430824H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CHO7 5985MHz

6+7

Vertical

Fundamental

Peak
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7 Horizontal Fundamental
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7 Vertical Fundamental

1 @BuVim) Date: 2024-06-17 evel (@Buvim) Date: 2024.06-17
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 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VBW:3000.000K Hz SWT:AUto
Peak
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Condition +AVG_BE(UNII)_6E 3m HF_ANT_00075962 VERTICAL Condition + AVG(UNII)_5E 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto +RBW:1000.000KHz VEW:1.000KHZ SWT:AUto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

6+7

Horizontal

Fundamental

A (@Buvim) Date: 2024.06-17
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Conditi  PEAK_BE(UNI)_6E 3m HF_ANT_00075562 HORIZONTAL Condition  PEAK(UNI)_6E 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000,000KHz VB:3000.000K Hz SWTiAuto  RBW:1000,000KHz VBW:3000.000KHz SWT:Auto
) @Buvimy Date: 20240647 e Dates 2024.06.17
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Condit £ AVG_BE(UNI)_6E 3m HE_ANT_00075562 HORIZONTAL Condition
o

+ AVG(UNII)_GE 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VEW:2.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

6+7 Vertical Fundamental
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+ RBW:1000.000KHz VEW:2.000KHZ SWT:AUtD

Avg.

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7 Horizontal Fundamental
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TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7 Vertical Fundamental
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RBW:1000.000KHz VBW:1.000KHZ SWT:Auto +RBW:1000.000KHz VEW:1.000KHZ SWT:AUto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO1 5955MHz

6+7 Horizontal Vertical

-
p
sl U T b= B e s el
= R==is =
ol L PR I o o fIREF-HAF L T o
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

6+7 Horizontal Vertical
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Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D21 of D90



ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH93 6415MHz

6+7 Horizontal Vertical
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

6+7 Horizontal Vertical
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR430824H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH49 6195MHz

6+7 Horizontal Vertical
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Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH93 6415MHz

6+7 Horizontal Vertical
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CHO3 5965MHz

6+7 Horizontal Vertical
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Condition + PEAK(UNII)_6E 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
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